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General remarks for test reports

Statement concerning the uncertainty of the measurement systems used for the tests
(may be required by the product standard or client)

[] Internal procedure used for type testing through which traceability of the measuring uncertainty
has been established:

Procedure number, issue date and title:
Calculations leading to the reported values are on file with the testing laboratory that conducted the testing.

X] Statement not required by the standard or client used for type testing
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(P General information

Client
Address
Manufacturer
Address
Factory
Address
Laboratory
Address

Accreditations

Samsung Electronics Co., Ltd.

129, Samsung-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16677, Rep. of Korea
Samsung Electronics Co., Ltd.

129, Samsung-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16677, Rep. of Korea
SAMSUNG ELECTRONICS VIETNAM CO.,LTD.(SEV)

Khu Cong nghiep Ten Phong 1, Yen Trung, Yen Phong, Bac Ning, Vietnam
Eurofins KCTL Co.,Ltd.

65, Sinwon-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16677, Korea

FCC Site Designation No: KR0040, FCC Site Registration No: 687132

VCCI Registration No. : R-20080, G-20078, C-20059, T-20056
CAB lIdentifier: KR0040
ISED Number: 8035A

KOLAS No.: KT231

2. Device information

Equipment under test
Model NP345XNA
Modulation technique

Number of channels

Power source DC7.72V
Antenna specification Antenna 1
Antenna 2
Antenna gain Antenna 1
Antenna 2

Frequency range

Software version NP345XNA.001

Hardware version REVO0.3

Test device serial No. Conducted
Radiated

Operation temperature -20 °C ~60 °C

Notebook PC

WIFI1(802.11b/g/n/ac/ax)
13 ch (20 M)

2412 W ~2472 M

DSSS, OFDM, OFDMA

FPCB Antenna

FPCB Antenna

-3.12 dBi

-3.04 dBi
(802.11b/g/n/ac/ax_HT20/VHT20/HE20)

KCUQ930T9006402
KCUQ930T900637M
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2.1. Frequency/channel operations

This device contains the following capabilities:

WLAN (11a/b/g/n/ac/ax), Bluetooth (BDR/EDR/BLE), NR N5/66, LTE B2/4/5/12/13/17/26/41/66,
WCDMA 850/1700/1900

Ch. Frequency (ML)
01 2412
06 2 437
11 2 462
12 2 467
13 2472

Table 2.1-1. 802.11ax HE20 mode

2.2. Simultaneous Tx Condition

The device supports simultaneous transmission operation, which allows for two channels to operate
independent of one another in the Bluetooth, 2.4 @z, 5 Gz, or 6 @z bands simultaneously on each
antenna.

Simultaneous Tx condition — not RSDB

WLAN 6 GHz WLAN 5 GHz WLAN 2.4 Ghz Bluetooth
Mode #0of TX Report
ANT 1 ANT 2 ANT 1 ANT 2 ANT 1 ANT 2 ANT 1
3 (0] (0] - - - - (0]
Bluetooth +
WLAN 3 - - (0] (0] - - (0]
2 - - - - - o) o) \
Notes.

Simultaneous condition was performed as a worst case which is configured as a combination of
lowest margin for each mode during radiated spurious emission.

2.3. RU allocations

BW Tones Test RU offset

() (T) RUoffset Low Mid High
26 0-8 0 4 8

20 52 37~ 40 37 38 40
106 53~ 54 53 B 54
242 61/SU N 61/- -
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4. Duty Cycle Facto
Period On time Duty cycle Duty Cycle Factor
[EENE T (ms) (ms) (Linear) i (%) g {dB)
26T 5.183 5.044 0.973 2 97.32 0.12
52T 5.208 5.068 0.9731 97.31 0.12
80211ax IE20 4067 | 2870 | 2.730 0.951 2 95.12 0.22
242T 1.355 1.219 0.899 6 89.96 0.46
SU 1.248 1.144 0916 7 91.67 0.38
26T 5.189 5.052 0.973 6 97.36 0.12
52T 5.189 5.052 0.9736 97.36 0.12
0020 NE20 06T | 2862 | 2.736 0.956 0 95.60 0.20
242T 1.359 1.233 0.907 3 90.73 0.42
SuU 1.248 1.143 0.9159 91.59 0.38
Notes.
1. Duty cycle (Linear) = Ton time / Period
2. DCF(Duty cycle factor) = 10log(1/duty cycle)
3. DCEF is not compensated to Average result if duty cycle is more than 98%
KCTL-TIR001-003/7 (220705) KP22-05115
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SISO

26T

52T

Spectrum Spectrum
Ref Level 30.50 d8m Offset 0.50 62 & RBW 10 MMz Ref Level 30.50 d8m Offset 0.50 62 & RBW 10 MMz
fo ALt 40 dié - BWT 23 ms YBW 10 MHz po ALt 40 dié - BWT 23ms YBW 10 MHz
TRGVID TOF TRGVID TOF
(@171 View
02[1)
" 1 i
10 dBm e 2
0 cam- = 0 dBm- .
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30 30
T - amT—|
50 50
40 40
GF 2,412 GHE 10001 pis 2.0 ms/ GF 2,412 GHE 10001 pis 2.0 ms/
Marker Marker
Type | Ref | Tre | Hevalug | ¥-value | Funetion | Function Result | Type | Ref | Tre | Hevalug | ¥e-value | Function | Function Result |
M1 1 £.3074 ms 22.91 dBm M1 1 27 17.78 dBm
D1 M1 5.183 ms .1 D1 M1 3.30 db
D2l M1 5.0 ms D2l M1 2.43 db

106T

2427

Spectrum ] l“‘}' Spectrum ] lm])
Ref Level 30.50 d8m Offset 0.50 62 & RBW 10 MMz Ref Level 30.50 d8m Offset 0.50 62 & RBW 10 MMz
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02[1]
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-30 30
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Marker Marker
Type | Ref | Tre | Hevalus | ¥-value | Fusction | Function Result | Type | Ref | Tre | Hevalug | ¥e-value | Function | Function Result |
M1 1 2.9653 ms 18.04 dBm M1 1 1.4645 m3 19.32 dBm
D1 M1 1,26 db D1 M1 1.218 ms 0,14
p2l M1 1 2.87 ms 0.16 di D2l M1 1.355 ms
= gt

SuU

Spectru =
Ref Level 20.50 d&m  Offset 050 d8 & RBW 10 MHz
o At 3906 @ SWT  56ms  VBW 10 MHz
TRGVID
(@ 1Pk view
D2[1] 0.01 ap)
20 dB 1.248240 ms|
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| L]
B0 dBm——{TRG ~+8.500 dBm
60 d
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Type | Ref | Tre | X-valua Y-valua | __Function Function Result
ML 1| 131992 ms 10,11 dbm
o1l w1 11444 ms -0.01 dB
| o2 mi 1 124824 ms 0.01 d8
)i 1 Measuring.. GRRRRAAED p

Blank
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MIMO
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Spectrum Spectrum
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40 40
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Marker Marker
Type | Ref | Tre | Hevalus | ¥-valwe | Funetion | Function Result | Type | Ref | Tre | Yevalus | Function | Function Result |
M1 1 €. 3565 ms 16.07 dBm M1 1 20.02 dBm
b1 M1 5.052 ms 1.01 d& b1 M1 1.79 di
o2 M1 5.189 ms -0.13 dé o2 M1 3.67 d8&
= gt
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)i J ing...

Spectrum ] B ChrUm ]
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T
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1 |
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A0 BT A0 BT —
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40 40
GF 2.412 GHz 10001 pts 1.4 ms/ GF 2.412 GHz 10001 pts 700.0 ps/
Marker Marker
Type | Ref | Tre | Hevalug | Function | Function Result | Type | Ref | Tre | Hevalug | ¥e-value | Function | Function Result |
M1 1 2.5312E ms M1 1 2.80178 ms 16,38 dBm
b1 M1 36 ms b1 M1 1.233 -0.71 d&
o2 M1 2.8 ms o2 M1 1.350 n -0.04 dé
= L
Spectrum -
RefLevel 29.50 ddm  Offset 0.50 dB & RBW 10 MHz
e At 3908 @ SWT  56ms  VBW 10 MHz
TRGVID
@ LFk View
| ‘ | | ‘ D2[1] 0.01 dB)|
20 1.248240 ms|
s er] 10.11 dBm
o
hod
0
o v i Blank
Mo da
S aER—{TRG -48.500 dem:
-60
CF 2,412 GHz 10001 pts 560.0 ps/
Marker
Type | Ref | Trc | H-value Y-value | Function Function Result
[y 1 1,31992 ms 10.11 dém
I 1 1.1434 ms -0.01 dg
o2 M1 1 1.24824 ms 0.01 d8
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3. Antenna requirement|

Requirement of FCC part section 15.203:

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to comply with
the provisions of this section.

Requirement of RSS-Gen Section 6.8:

The applicant for equipment certification shall provide a list of all antenna types that may be used with the
transmitter, where applicable (i.e. for transmitters with detachable antenna), indicating the maximum
permissible antenna gain (in dBi) and the required impedance for each antenna. The test report shall
demonstrate the compliance of the transmitter with the limit for maximum equivalent isotropically radiated
power (e.i.r.p.) specified in the applicable RSS, when the transmitter is equipped with any antenna type,
selected from this list.

For expediting the testing, measurements may be performed using only the antenna with highest gain of
each combination of transmitter and antenna type, with the transmitter output power set at the maximum
level. However, the transmitter shall comply with the applicable requirements under all operational
conditions and when in combination with any type of antenna from the list provided in the test report (and
in the notice to be included in the user manual, provided below).

When measurements at the antenna port are used to determine the RF output power, the effective gain of
the device’s antenna shall be stated, based on a measurement or on data from the antenna’s manufacturer.

The test report shall state the RF power, output power setting and spurious emission measurements with
each antenna type that is used with the transmitter being tested.

Immediately following the above notice, the manufacturer shall provide a list of all antenna types which can
be used with the transmitter, indicating the maximum permissible antenna gain (in dBi) and the required
impedance for each antenna type.

- The transmitter has permanently attached FPCB Antenna (Internal antenna) on board.
- The E.U.T Complies with the requirement of §15.203, §15.247.

KCTL-TIR001-003/7 (220705) KP22-05115
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3.1 Antenna information
SISO CDD MIMO
Mode
ANT 1 ANT 2 ANT 1 +2 ANT 1 +2

802.11ax HE20 X \ \ \

\ = Support, X= Not support

3.2 Directional Gain Calculations
According to clause F), 2), d), (i) of KDB 662911 D01 Multiple Transmitter Output, Directional gain may be
calculated by using the formulas as below.

Directional Antenna Gain

ANT 1 ANT 2 Combined Gain
Gain (dBi) Gain (dBi) (dBi)
-3.12 -3.04 -0.07

Note.
Unequal antenna gains, with equal transmit powers. For antenna gains given by G4, G, ..., Gy dBi
Directional gain = 10 log[(10¢"2° + 106220 + ., + 10CN20)2 / Nant] dB i

Sample calculation
Directional gain = 10 log[(1031220 + 10304202 / 2] = -0.07 dB i

KCTL-TIR001-003/7 (220705) KP22-05115
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4. Summary of tests
FCC Part IC Rule Parameter Test Test
section(s) Referene Condition results
RSS-247 :
15.247(b)(3) (5.4)(d) Maximum peak output power Pass
RSS-247 .
15.247(e Peak power spectral densit Pass
(e) (5.2)(b) P P y
15.247(a)(2) RSS-247 6 dB channel bandwidth Pass
(52)(@) Conducted
RSS-Gen , :

- 6.7) Occupied Bandwidth Pass
15.207(a) RS(?-SG)en AC Conducted Emissions Pass
15.247(d) RS(§'52)47 Conducted Spurious Emissions Pass
15.205(a), RSS-Gen Spurious emission Radiated Pass
15.209(a) (8.9), (8.10) Band-edge, restricted band Pass

Notes:

1.

2.

No

All modes of operation and data rates were investigated. The test results shown in the following
sections represent the worst case emissions.

According to exploratory test no any obvious emission were detected from 9 kiz to 30 M.
Although these tests were performed other than open field site, adequate comparison
measurements were confirmed against 30 m open field site. Therefore sufficient tests were made
to demonstrate that the alternative site produces results that correlate with the ones of tests made
in an open field based on KDB 414788.

. The orthogonal plan is configured as x-axis because the device operates as desktop device in

standard laptop mode. Therefore, all final radiated testing was performed with the EUT in X
orientation.

. All the radiated tests have been performed several case.(Stand alone, with accessories (TA etc.))

Worst case: stand alone

. The test procedure(s) in this report were performed in accordance as following.

+ ANSI C63.10-2013

+ KDB 558074 D01 v05r02

+ KDB 662911 D01 v02r01

The worst-case data rate were : MCSO

. For AC Conducted emission and spurious emission below 1 (liz, please refer to 15.247 legacy

test report.

KCTL-TIR001-003/7 (220705) KP22-05115
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5. Measurement uncertainty
The measurement uncertainties shown below were calculated in accordance with the requirements

of ANSI C63.10-2013.

All measurement uncertainty values are shown with a coverage factor of k=2 to indicated a 95 % level

of confidence. The measurement data shown herein meets of exceeds the Ucispr measurement

uncertainty values specified in CISPR 16-4-2 and thus, can be compared directly to specified limits to

determine compliance.

Parameter Expanded uncertainty (L)
Conducted RF power 0.9 dB
Conducted spurious emissions 1.6 dB
Below 30 Mt: 2.3 dB
. . . 30 Mz ~ 1000 Mt 2.2 dB
Radiated spurious emissions
1000 Mz ~ 18 000 Miz 5.6 dB
Above 18 000 Mz 5.7 dB
9 kiz ~ 150 ki 3.7 dB
Conducted emissions
150 kiiz ~ 30 Mz 3.3 dB
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6. Measurement results explanation example

The offset level is set in the spectrum analyzer to compensate the RF cable loss factor between
EUT conducted output port and spectrum analyzer.
With the offset compensation, the spectrum analyzer reading level is exactly the EUT RF output

level.
Frequency (Mk) Factor(dB) Frequency (Mk) Factor(dB)
30 9.64 9 000 11.63
50 9.93 10 000 11.85
100 10.22 11 000 11.62
200 10.26 12 000 11.74
300 10.34 13 000 12.35
400 104 14 000 12.26
500 10.64 15 000 12.08
600 10.71 16 000 12.67
700 10.75 17 000 12.27
800 10.75 18 000 12.53
900 10.83 19 000 12.68
1 000 10.84 20 000 12.56
2000 11.48 21 000 13.33
3 000 11.8 22 000 13.18
4 000 12.03 23 000 12.95
5000 12.61 24 000 13.28
6 000 13 25000 13.09
7 000 11.2 26 000 13.96
8 000 11.34 26 500 13.15
Note : Offset(dB) = RF cable loss(dB) + Attenuator(dB)
KCTL-TIR001-003/7 (220705) KP22-05115
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7. Test results
7.1. Maximum peak output powe
Test setup
EUT Attenuator Power sensor
Limit
FCC

According to §15.247(b)(3), For systems using digital modulation in the 902-928 i, 2 400-2 483.5
Miz, and 5 725-5 850 Mk bands: 1 Watt. As an alternative to a peak power measurement,
compliance with the one Watt limit can be based on a measurement of the maximum conducted
output power. Maximum Conducted Output Power is defined as the total transmit power delivered to
all antennas and antenna elements averaged across all symbols in the signaling alphabet when the
transmitter is operating at its maximum power control level. Power must be summed across all
antennas and antenna elements. The average must not include any time intervals during which
the transmitter is off or is transmitting at a reduced power level. If multiple modes of operation are
possible (e.g., alternative modulation methods), the maximum conducted output power is the
highest total transmit power occurring in any mode.

According to §15.247(b)(4) The conducted output power limit specified in paragraph (b) of this
section is based on the use of antennas with directional gains that do not exceed 6 dBi. Except as
shown in paragraph (c) of this section, if transmitting antennas of directional gain greater than 6 dBi
are used, the conducted output power from the intentional radiator shall be reduced below the
stated values in paragraphs (b)(1), (b)(2), and (b)(3) of this section, as appropriate, by the amount in
dB that the directional gain of the antenna exceeds 6 dBi.

IC

According to RSS-247 5.4(d), For DTSs employing digital modulation techniques operating in the
bands 902-928 M and 2400-2483.5 M, the maximum peak conducted output power shall not
exceed 1 W. The e.i.r.p. shall not exceed 4 W, except as provided in section 5.4(e).

Test procedure
ANSI C63.10 - Section 11.9
Used test method is section 11.9.1.3 and 11.9.2.3.1

KCTL-TIR001-003/7 (220705) KP22-05115
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Test settings

General

Section 15.247 permits the maximum conducted (average) output power to be measured as an
alternative to the maximum peak conducted output power for demonstrating compliance to the limit.
When this option is exercised, the measured power is to be referenced to the OBW rather than the
DTS bandwidth (see ANSI C63.10 for measurement guidance).

When using a spectrum analyzer or EMI receiver to perform these measurements, it shall be
capable of utilizing a number of measurement points in each sweep that is greater than or equal to
twice the span/RBW to set a bin-to-bin spacing of < RBW/2 so that narrowband signals are not lost
between frequency bins.

If possible, configure or modify the operation of the EUT so that it transmits continuously at its
maximum power control level. The intent is to test at 100 % duty cycle; however a small reduction in
duty cycle (to no lower than 98 %) is permitted, if required by the EUT for amplitude control
purposes. Manufacturers are expected to provide software to the test lab to permit such continuous
operation.

If continuous transmission (or at least 98 % duty cycle) cannot be achieved due to hardware
limitations (e.g., overheating), the EUT shall be operated at its maximum power control level, with
the transmit duration as long as possible, and the duty cycle as high as possible during which
sweep triggering/signal gating techniques may be used to perform the measurement over the
transmission duration.

11.9.1. Maximum peak conducted output power
One of the following procedures may be used to determine the maximum peak conducted output
power of a DTS EUT.

11.9.1.1. RBW 2 DTS bandwidth
The following procedure shall be used when an instrument with a resolution bandwidth that is
greater than the DTS bandwidth is available to perform the measurement:

a) Setthe RBW = DTS bandwidth.

b) SetVBW=[3 X RBW].

c) Setspanz=[3 x RBW].

d)  Sweep time = auto couple.

e) Detector = peak.

f) Trace mode = max hold.

g) Allow trace to fully stabilize.

h) Use peak marker function to determine the peak amplitude level.

11.9.1.3. PKPM1 Peak power meter method

The maximum peak conducted output power may be measured using a broadband peak RF power
meter. The power meter shall have a video bandwidth that is greater than or equal to the DTS
bandwidth and shall use a fast-responding diode detector.
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11.9.2.3.1. Measurement using a power meter (PM)

Method AVGPM is a measurement using an RF average power meter, as follows:

a)

b)
c)

d)

Notes:

As an alternative to spectrum analyzer or EMI receiver measurements, measurements may
be performed using a wideband RF power meter with a thermocouple detector or equivalent
if all of the conditions listed below are satisfied:
1) The EUT is configured to transmit continuously, or to transmit with a constant duty
cycle.
2) At all times when the EUT is transmitting, it shall be transmitting at its maximum power
control level.
3) The integration period of the power meter exceeds the repetition period of the
transmitted signal by at least a factor of five.
If the transmitter does not transmit continuously, measure the duty cycle, D, of the
transmitter output signal as described in 11.6.
Measure the average power of the transmitter. This measurement is an average over both
the ON and OFF periods of the transmitter.
Adjust the measurement in dBm by adding [10 log(1/D)], where D is the duty cycle

A peak responding power sensor is used, where the power sensor system video bandwidth is greater
than the occupied bandwidth of the EUT.
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Test results

SISO_ANT2
Conducted Output Power
Measured output power
Frequency RU . Limit
() Tone offset Reading (dBm) DCF Result (dBm) (dBu)
Peak Average (dB) Average
0 24 .47 12.37 0.12 12.49
26T 4 22.16 12.38 0.12 12.50
8 22.18 13.15 0.12 13.27
37 25.90 14.24 0.12 14.36
52T 38 25.48 15.11 0.12 15.23
2412
40 25.90 15.44 0.12 15.56
53 23.55 11.99 0.22 12.21
106T
54 23.24 12.97 0.22 13.19
242T 61 22.06 11.61 0.46 12.07
SuU - 21.12 12.87 0.38 13.25
0 23.81 13.69 0.12 13.81
26T 4 23.78 12.47 0.12 12.59
8 23.86 12.55 0.12 12.67
37 25.02 15.41 0.12 15.53
52T 38 24 .87 14.78 0.12 14.90
2 437 30.00
40 24.73 14.01 0.12 14.13
53 23.74 15.12 0.22 15.34
106T
54 23.76 14.07 0.22 14.29
242T 61 24.65 14.45 0.46 14.91
SuU - 22.45 14.14 0.38 14.52
0 25.57 12.84 0.12 12.96
26T 4 22.29 12.30 0.12 12.42
8 23.65 13.62 0.12 13.74
37 26.09 14.02 0.12 14.14
52T 38 26.05 14.60 0.12 14.72
2 462
40 25.82 15.24 0.12 15.36
53 26.22 14.42 0.22 14.64
106T
54 24.44 15.29 0.22 15.51
242T 61 21.12 11.01 0.46 11.47
SuU - 20.51 12.20 0.38 12.58
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Measured output power
Frequency RU . Limit
(i) Tone offset Reading (dBm) DCF Result (dBm) (dBm)
Peak Average (dB) Average
0 16.40 4.62 0.12 4.74
26T 4 15.16 4.85 0.12 497
8 17.25 4.05 0.12 417
37 16.36 4.70 0.12 4.82
52T 38 16.17 5.47 0.12 5.59
2 467
40 17.27 4.71 0.12 4.83
53 16.21 5.1 0.22 5.33
106T
54 16.07 5.61 0.22 5.83
242T 61 16.62 4.48 0.46 4.94
SuU - 13.73 5.35 0.38 5.73
30.00
0 2.23 -7.76 0.12 -7.64
26T 4 2.28 -8.10 0.12 -7.98
8 4.29 -8.58 0.12 -8.46
37 6.53 -4.03 0.12 -3.91
52T 38 6.53 -3.96 0.12 -3.84
2472
40 7.46 -4.83 0.12 -4.71
53 6.49 -3.96 0.22 -3.74
106T
54 6.51 -5.01 0.22 -4.79
242T 61 10.57 0.12 0.46 0.58
SuU - 8.86 0.27 0.38 0.65
Notes:
1. Average result(dB m) = Average Reading (dB m) + DCF(dB)
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E.LR.P.
Measured output power
- Max e.i.r.p
Frequency RU . Max.e.i.r.p .
() Tone | o et | Conducted Output Power (dBm) ANT Gain (dBm) (Iallgnnllt)
Peak Average etz Average
0 24 .47 12.49 9.45
26T 4 22.16 12.50 9.46
8 22.18 13.27 10.23
37 25.90 14.36 11.32
52T 38 25.48 15.23 12.19
2412
40 25.90 15.56 12.52
53 23.55 12.21 9.17
106T
54 23.24 13.19 10.15
242T 61 22.06 12.07 9.03
SuU - 21.12 13.25 10.21
0 23.81 13.81 10.77
26T 4 23.78 12.59 9.55
8 23.86 12.67 9.63
37 25.02 15.53 12.49
52T 38 24.87 14.9 11.86
2437 -3.04 36.02
40 24.73 14.13 11.09
53 23.74 15.34 12.30
106T
54 23.76 14.29 11.25
242T 61 24.65 14.91 11.87
SuU - 22.45 14.52 11.48
0 25.57 12.96 9.92
26T 4 22.29 12.42 9.38
8 23.65 13.74 10.70
37 26.09 14.14 11.10
52T 38 26.05 14.72 11.68
2 462
40 25.82 15.36 12.32
53 26.22 14.64 11.60
106T
54 24.44 15.51 12.47
242T 61 21.12 11.47 8.43
SuU - 20.51 12.58 9.54
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Measured output power
- Max e.i.r.p
Frequency RU ) Max.e.i.r.p L
() Tone | o et | Conducted Output Power (dBm) ANT Gain (dBm) (I(-iI];nr:)
Peak Average [z Average
0 16.40 474 1.70
26T 4 15.16 497 1.93
8 17.25 417 1.13
37 16.36 4.82 1.78
52T 38 16.17 5.59 2.55
2 467
40 17.27 4.83 1.79
53 16.21 5.33 2.29
106T
54 16.07 5.83 2.79
242T 61 16.62 4.94 1.90
SuU - 13.73 5.73 2.69
-3.04 36.02
0 2.23 -7.64 -10.68
26T 4 2.28 -7.98 -11.02
8 4.29 -8.46 -11.50
37 6.53 -3.91 -6.95
52T 38 6.53 -3.84 -6.88
2472
40 7.46 -4.71 -7.75
53 6.49 -3.74 -6.78
106T
54 6.51 -4.79 -7.83
242T 61 10.57 0.58 -2.46
SuU - 8.86 0.65 -2.39
Notes:
1. E.l.LR.P. Calculation:
E.l.R.P. (dB m) = Conducted output power (dB m) + Antenna gain (dB i)
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MIMO_ANT1+ANT2
Conducted Output Power

Measured output power
Frequency Tone RU Reading (dBm) DCE Result (dBm) Limit
(M) offset Peak Average (dBm)
(dB) Peak Average
ANT1 | ANT2 | ANT1 | ANT2
0 22.63 21.97 12.93 12.01 0.12 25.32 15.62
26T 4 22.61 21.97 12.67 1212 | 0.12 25.31 15.53
8 23.33 21.48 13.68 12.21 0.12 25.51 16.14
37 23.81 23.51 14.89 1444 | 0.12 26.67 17.80
52T 38 24.31 23.71 15.58 14.97 | 0.12 27.03 18.42
2412 40 23.78 23.20 15.00 14.59 | 0.12 26.51 17.93
53 22.29 2215 12.58 12.20 | 0.20 25.23 15.60
1oet 54 22.42 22.14 12.93 12.61 0.20 25.29 15.98
242T 61 22.23 21.46 11.89 11.30 | 0.42 24.87 15.04
SuU - 20.50 19.49 12.28 11.87 | 0.38 23.03 15.47
0 23.12 21.76 13.17 11.60 | 0.12 25.50 15.59
26T 4 23.10 23.62 12.83 1219 | 0.12 26.38 15.65
8 2416 2427 12.59 13.53 | 0.12 27.23 16.22
37 24.37 2413 15.06 13.21 0.12 27.26 17.36
52T 38 24.51 25.20 15.74 14.80 | 0.12 27.88 18.43
2 437 30.00
40 24.63 25.54 14.95 15.09 | 0.12 28.12 18.15
53 24.09 23.35 15.40 14.04 | 0.20 26.75 17.98
10et 54 23.77 24.67 15.13 15.13 | 0.20 27.25 18.34
242T 61 23.96 24.47 13.55 12.90 | 042 27.23 16.67
SuU - 22.10 21.97 13.72 13.48 | 0.38 25.05 16.99
0 21.51 21.43 12.21 11.95 | 0.12 24 .48 15.21
26T 4 22.14 22.07 12.04 12.03 | 0.12 2512 15.17
8 2213 22.04 12.76 12.87 | 0.12 25.10 15.95
37 24.03 23.99 15.81 15.68 | 0.12 27.02 18.88
52T 38 24.04 23.95 15.42 15.26 | 0.12 27.01 18.47
2402 40 23.48 23.45 14.58 1472 | 0.12 26.48 17.78
53 23.98 23.95 15.71 15.49 | 0.20 26.98 18.81
108t 54 23.44 23.47 14.45 1454 | 0.20 26.47 17.71
242T 61 21.81 21.40 11.67 11.27 | 042 24.62 14.90
SuU - 18.79 18.70 11.18 11.14 | 0.38 21.76 14.55
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Measured output power
Frequency Tone RU Reading (dBm) . Result (dBm) Limit
(Miz) offset Peak Average (dBm)
(dB) Peak Average
ANT1 | ANT2 | ANT1 | ANT2
0 16.46 16.27 5.78 5.46 0.12 19.38 8.75
26T 4 16.52 16.31 5.39 5.23 0.12 19.43 8.44
8 15.65 15.17 5.04 4.67 0.12 18.43 7.99
37 16.62 16.28 5.67 5.23 0.12 19.46 8.59
52T 38 16.61 16.30 5.37 5.1 0.12 19.47 8.37
2407 40 15.62 15.20 4.93 4.60 0.12 18.43 7.90
53 16.59 16.21 5.60 5.24 0.20 19.41 8.63
1007 54 15.67 15.17 493 4.55 0.20 18.44 7.95
242T 61 16.39 16.38 4.65 4.73 0.42 19.40 8.12
SuU - 13.43 14.01 5.33 5.49 0.38 16.74 8.80
0 2.74 3.23 -7.88 -6.84 0.12 6.00 -4.20 3000
26T 4 2.75 3.12 -7.60 -7.25 0.12 5.95 -4.29
8 4.07 4.15 -9.06 -8.77 0.12 712 -5.78
37 6.06 7.56 -4.96 -2.99 0.12 9.88 -0.73
52T 38 6.12 7.68 -4.63 -2.82 0.12 9.98 -0.50
242 40 7.26 8.57 -5.04 -3.74 0.12 10.97 -1.21
53 6.18 7.50 -4.60 -2.86 0.20 9.90 -0.43
1007 54 717 8.42 -4.17 -3.04 0.20 10.85 -0.36
242T 61 10.13 10.78 -0.58 -0.36 0.42 13.48 2.96
SuU - 9.07 8.84 0.59 0.31 0.38 11.97 3.84
Notes:
1. Peak result(dB m) = 10log(10ANT10)+1 QANT2/10)y (4B m)
2. Average result(dB m) = 10log(10ANT1/10)4+1QANT2/10)) (dB m) + DCF(dB)
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E.LR.P.
Measured output power
Frequency RU ANT . Limit
(i) Tone offset Conducted output Power (dBm) e Max.e.i.r.p (dBm) (dBm)
Peak Average (dBi) Peak Average
0 25.32 15.62 25.25 15.55
26T 4 25.31 15.53 25.24 15.46
8 25.51 16.14 25.44 16.07
37 26.67 17.80 26.60 17.73
52T 38 27.03 18.42 26.96 18.35
2412
40 26.51 17.93 26.44 17.86
53 25.23 15.60 25.16 15.53
106T
54 25.29 15.98 25.22 15.91
242T 61 24.87 15.04 24.80 14.97
SuU - 23.03 15.47 22.96 15.40
0 25.50 15.59 2543 15.52
26T 4 26.38 15.65 26.31 15.58
8 27.23 16.22 27.16 16.15
37 27.26 17.36 27.19 17.29
52T 38 27.88 18.43 27.81 18.36
2437 -0.07 36.02
40 28.12 18.15 28.05 18.08
53 26.75 17.98 26.68 17.91
106T
54 27.25 18.34 27.18 18.27
242T 61 27.23 16.67 27.16 16.60
SuU - 25.05 16.99 24.98 16.92
0 24.48 15.21 24.41 15.14
26T 4 2512 15.17 25.05 15.10
8 25.10 15.95 25.03 15.88
37 27.02 18.88 26.95 18.81
52T 38 27.01 18.47 26.94 18.40
2462
40 26.48 17.78 26.41 17.71
53 26.98 18.81 26.91 18.74
106T
54 26.47 17.71 26.40 17.64
242T 61 24.62 14.90 24.55 14.83
SuU - 21.76 14.55 21.69 14.48
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Measured output power
Frequency RU ANT . Limit
() Tone offset Conducted output Power (dBm) e Max.e.i.r.p (dBm) (dBm)
Peak Average (dBi) Peak Average
0 19.38 8.75 19.31 8.68
26T 4 19.43 8.44 19.36 8.37
8 18.43 7.99 18.36 7.92
37 19.46 8.59 19.39 8.52
52T 38 19.47 8.37 19.40 8.30
2 467
40 18.43 7.90 18.36 7.83
53 19.41 8.63 19.34 8.56
106T
54 18.44 7.95 18.37 7.88
2427 61 19.40 8.12 19.33 8.05
SuU - 16.74 8.80 16.67 8.73
-0.07 36.02
0 6.00 -4.20 5.93 -4.27
26T 4 5.95 -4.29 5.88 -4.36
8 7.12 -5.78 7.05 -5.85
37 9.88 -0.73 9.81 -0.80
52T 38 9.98 -0.50 9.91 -0.57
2472
40 10.97 -1.21 10.90 -1.28
53 9.90 -0.43 9.83 -0.50
106T
54 10.85 -0.36 10.78 -0.43
2427 61 13.48 2.96 13.41 2.89
SuU - 11.97 3.84 11.90 3.77
Notes:
1. E.lLR.P. Calculation:
E.l.R.P. (dB m) = Conducted output power (dB m) + Antenna gain (dB i)
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7.2. Peak Power Spectral Densit
Test setup
EUT Attenuator Spectrum analyzer

Limit

According to §15.247(e) and RSS-247(5.2), for digitally modulated systems, the power spectral
density conducted from the intentional radiator to the antenna shall not be greater than 8 dBm in
any 3 iz band during any time interval of continuous transmission. This power spectral density
shall be determined in accordance with the provisions of paragraph (b) of this section. The same
method of determining the conducted output power shall be used to determine the power spectral
density.

Test procedure
ANSI C63.10 - Section 11.10.2

Test settings

Method PKPSD (peak PSD)

The following procedure shall be used if maximum peak conducted output power was used to
determine compliance, and it is optional if the maximum conducted (average) output power was
used to determine compliance:

1)  Set analyzer center frequency to DTS channel center frequency.

2)  Setthe span to 1.5 times the DTS bandwidth.

3) Setthe RBWto: 3 kiz < RBW <100 kifz.

4)  Setthe VBW = 3 x RBW.

5)  Detector = peak.

6) Sweep time = auto couple.

7)  Trace mode = max hold.

8)  Allow trace to fully stabilize.

9)  Use the peak marker function to determine the maximum amplitude level within the RBW.
10) If measured value exceeds limit, reduce RBW (no less than 3 kiz) and repeat.
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Test results
SISO_ANT2
Frequency Results Limit
(iz) Tone RU offset (dB m/ 3 ki) (dBm/ 3kik)
0 -3.94
26T 4 -4.36
8 -4.79
37 -4.57
52T 38 -3.69
2412 40 -2.67
53 -9.90
1067 54 -6.37
2427 61 -13.45
SuU - -13.48
0 -3.17
26T 4 -4.76
8 -3.75
37 -3.71
52T 38 -3.88
2431 40 -3.26
53 -6.79
1067 54 -7.74
2427 61 -10.15
SuU - -10.86
0 -3.88
26T 4 -5.39
8 -3.72
37 -2.43
52T 38 -3.25
2462 20 304 8.00
53 -6.44
1067 54 -7.27
2427 61 -14.52
SuU - -15.93
0 -13.49
26T 4 -13.28
8 -15.09
37 -14.74
52T 38 -13.44
2 467 40 -14.65
53 -16.70
1067 54 -17.65
2427 61 -19.89
SuU - -23.08
0 -24.68
26T 4 -24.93
8 -25.17
37 -22.87
52T 38 -22.59
2472 40 -23.88
53 -25.94
1067 54 -26.27
2427 61 -25.13
SuU - -27.53
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MIMO
Frequency Reading(dB m/ 3 ki) Result Limit
(k) Tone | RUoffset — 77 ANT 2 (dBm/ 3Kf) (dBm/ 3k)
0 -4.81 -5.78 -2.26
26T 4 -5.48 -5.92 -2.68
8 -4.45 -5.76 -2.05
37 -3.78 -4.44 -1.09
52T 38 -3.82 -3.91 -0.85
2412 40 4.20 23.09 21.08
53 -8.32 -10.87 -6.40
1067 54 28.20 20.95 5.08
242T 61 -12.10 -13.94 -9.91
SU - -13.56 -14.88 -11.16
0 -4.40 -6.67 -2.38
26T 4 -4.71 -5.40 -2.03
8 -4.56 -3.69 -1.09
37 -3.82 -5.88 -1.72
52T 38 -3.67 -4.14 -0.89
2437 40 4.00 3.54 20.80
53 -7.66 -9.08 -5.30
1067 54 7.82 6.86 430
242T 61 -12.07 -11.63 -8.83
SU - -12.45 -14.51 -10.35
0 -3.31 -3.75 -0.51
26T 4 -6.18 -5.63 -2.89
8 -5.01 -3.92 -1.42
37 -3.52 -2.99 -0.24
52T 38 -4.18 -3.81 -0.98
2 462 40 3.86 3.83 20.83 8.00
53 -7.33 -7.38 -4.34
1067 54 7.22 28.03 4.60
242T 61 -11.51 -14.04 -9.58
SU - -12.97 -15.63 -11.09
0 -11.40 -12.37 -8.85
26T 4 -12.19 -12.79 -9.47
8 -13.02 -13.37 -10.18
37 -13.45 -13.66 -10.54
52T 38 -14.54 -14.04 -11.27
2 467 40 14.65 13.84 11.02
53 -17.39 -17.24 -14.30
1067 54 1818 17.96 15.06
242T 61 -20.08 -20.36 -17.21
SU - -20.86 -21.89 -18.33
0 -24.89 -24.00 -21.41
26T 4 -23.48 -23.85 -20.65
8 -25.08 -25.46 -22.26
37 -23.82 -21.66 -19.60
2472 52T 38 -23.38 -21.63 -19.41
40 -22.56 -20.86 -18.62
106T 53 -26.36 -25.00 -22.62
54 -26.26 -24.39 -22.21
242T 61 -24.82 -24.40 -21.59
SuU - -25.36 -27.71 -23.37
Notes:
1. Result(dB m) = 10log(10Ant1/10)+1Q(@n2/10)) (4B 1)
KCTL-TIR001-003/7 (220705) KP22-05115




Eurofins KCTL Co.,Ltd.
65, Sinwon-ro, Yeongtong-gu,

Report No.:
KR22-SRF0177

<% eurofins

TEL:

Suwon-si, Gyeonggi-do, 16677, Korea
82-31-285-0894 FAX: 82-505-299-8311
www.kctl.co.kr

Page (28) of (171)

KCTL

SISO_ANT2

26T /2412 Mt

52T /2412 Mt

RU offset 0

RU offset 37

(s,
Spectrum

Att

(=)

Ref Level 10.74 d8m  Offset 0.50 dB & RBW 3 kHz

I0dE BWT 285 ms @ VBW 10kH:  Mode Sweep

(s,
Spectrum

Ref Level 9.27 dim  Offset 0.50 d6 & RBW 3 kHz
29d8 SWT 287 ms @ VBW 10kH: Mode Sweep

Att
TOF

(=)

-Tl?ni View [@ 1Pk view
G 240 :.:l:-;:;‘lj: Ii’)l e 7.-H|4: IE:J‘:!r‘Ij: Ii’)l
0 din
0 i | 1] g .H . : ]
vl " e : I. el ".’i',h“ ’W
f e A AT L W
£0 kj% éﬁ‘ﬁf Hi’!‘kﬂh
] LT TI
50 40
.70 a -70 o
80 das 60

CF 2.412 GHz 1001 pts Hpan 2562 MHz

CF 2,412 GHz

1001 ﬂi

.-
ﬁFn 25.77 MHz

RU offset 4

RU offset 38

s s
Spectrum |"§" Spectrum L
Ref Level 9.07 d8m  Offset 0.50 d6 & RBW 3 kHz Ref Lovel 9.33 dim  Offset 0.50 d6 & RBW 3 kHz
Att 29dB SWT 278 ms @ VBW 10kH:  Mode Sweep Att 29d8 SWT 254ms @ VBW 10kH: Mode Sweep
TOF TOF
@ 1Pk View @ 1Pk View
Mil1] 4.36 dBm| Mil1] 3,69 dim,
24116000 GHz 24080860 GHz
0 di 0 dén T
e 2 ! |
20 -20 T 'rr
30 dim— : 30 & Hﬂw LA 4
i L T 1" M
(A |
40 ~40 .
i i L
- fasess? I
: m TV
W nm \
.!L.'-J“ku Jl‘ d
40 db -0 ¢
-70 -70
50 80 ¢
GF 2,412 GHz 1001 pts Span 25,0 MHz GF 2,412 GHz 1001 pts Bpan 22.78 MHz
” mn
— = JL ‘ =
Spectrum ng':- Spectrum n‘?
Ref Level 5.00 dém Offset 0.50 ¢8 & RBW 3 kH: Ref Lovel 10.56 dém  Offset 0.50 dié & RBW 3 kH:
b At 20de BWT 27Ems @ VBW 10kH:  Mode Sweep Att 3048 SWT 2086 ms w VBW 10kH:  Mode Swesp
TOF TOF
| O | e
mMif1] 4.79 divm)| Mi[1] 267 dBm|
0 d8 MZ. 409910 GHz| 2.41744530 GHz|
o s
N t oy sty
-10 I i
'1 ' |
i T ™ \ 20 - ! + ' +
| | b :d).-:_.‘._'ﬂ \ il [ ¥ \
O i il N \
LB | | J LY i [ Iilli IS N
d o,
I M, 0 dom——41) I “*awq
50 djm—}
Wi
40
-0
-80 di
&0 dBm
0 g
GF 2,412 3 1001 pts : Span 25,0 MiHz R 1001 pts sqn 25.7 MHz
L il J JL J

KCTL-TIR001-003/7 (220705)

KP22-05115




Eurofins KCTL Co.,Ltd.

65, Sinwon-ro, Yeongtong-gu,
Suwon-si, Gyeonggi-do, 16677, Korea
TEL: 82-31-285-0894 FAX: 82-505-299-8311
www.kctl.co.kr

Report No.:
KR22-SRF0177
Page (29) of (171)

<% eurofins

KCTL

106T /2 412 Mt

RU offset 53

RU offset 54

CF 2,412 GHz 1001 ﬂi ﬁFn 28.55 MHz
L JL J

s s
Spectrum |“-i'-3 Spectrum |
Ref Lovel 1000 dém  Offset 0.50 dB = RBW 3 kHz Ref Level B.76 dim Offset 0.50 d6 & RBW 3 kHz
Att 0dE BWT  27Bms e VBW 10kH:  Mode Sweep Att 28 dR SWT 283 ms m VBW 10kH:  Mode Sweep
TOF TOF
@ 1Pk View [@ 1Pk View
mif1] 9.90 diim)| mi1] 6,97 dim)|
2.4102770 GHz 24137040 GHz
od od "
i T
10 : -1 dl r.. 1 l"‘-.m;a Ly by
20 a8 | I lim“ ety I I [I \
p ! Y T
) Al il b A |
{ AR AL T |
30 d8 -30 dm—t i b
Rl
rJl It l N |l i’ Y
40 il -40 o r," 1 \m
j |
Lt ; ottt
LT
40 50 di
70 8 -70 di
£0 S0
GF 2,412 GHz 1001 pts an 25,0 MHz GF 2,412 GHz 1001 pts Bpan 25.65 MHz
— ] O Y — T
s s
Spectrum EI? Spectrum .‘né;"
RofLovel -0.22 dém  Offset 0.50 0@ e RBW 3 kHz RefLovel 1.01 dim Offset 0,50 08 & RBW 3 kHz
Att 1948 BWT  318ms @ VBW 10kHz  Mode Sweep Att 21dB SWT  303ms @ VBW 10kH:  Mode Sweep
TOF TOF
(@ 1P View [@ 1Pk view
MLl 13,45 dBm| MLl 13,48 diBm|
) ) ) 24140020 GHz 24165110 GHz
-10 dim + 0 -
" el " L . ” T L TFTTY Py Ty T prrTe | "
-20 cB WWWM‘M : i — L bl ok (i :I ol | VT iy
| ] f ‘ !
30 d8m T 30 das ! T
Il IJ
/ 1 A
-40 i t
)/ Yy, 0 ! Y
50 car f L ‘MJ
_w w iy 50 camdy ¥
il A i
60 1.
.70 -70
B0 di a0
0 df 90 di
CF 2,412 GH, 1001 pts

B:un 27.2 MHz

KCTL-TIR001-003/7 (220705)

KP22-05115




Eurofins KCTL Co.,Ltd.
65, Sinwon-ro, Yeongtong-gu,
Suwon-si, Gyeonggi-do, 16677, Korea
TEL: 82-31-285-0894 FAX: 82-505-299-8311

www.kctl.co.kr

Report No.:
KR22-SRF0177
Page (30) of (171)

<% eurofins

KCTL

26T /2437 Mt

52T /2 437 ik

RU offset 0

RU offset 37

[spectrum L [spectrum L
Ref Lovel 10.00 Gam  OFfsel 0.50 05 = RBW 3 FH: Rof Lovel 10,58 dom  OFset 050 06 = RBW 30t
e ALt 20d8  SWT 278 ms & VBW 10 kHz Mode Sweep Att 0 dé  BWT 286 ms & VBW 10kH: Mode Sweep
TOF TOF
[@ 17k View [@ 17k view
mif1] 3.17 dBm)| mi(1] 3.71 dBm|
24276090 GHz 24290150 GHz
LT - 'F od J
P srunfa
P I o o |t
| ' [
20 d { i | 1 |
! Ll T
-30 di | . - - L .30 a8 Fi aili A J Il "
(Il h I I'Ul'll Hl-F i Vi ml " ¥ | 1 U | i
., LA LA Ll ¥ L AL A BRI |
4 N iERRLEL pg . 1
500 4, ! \’Illl
= LT -50 dir i N
. 1 v
£0 di 50 di
-70 di -70 di
£0d 50 dae
CEERILT 100 pis . pan 25,0 MHz CEERILT 100 pis Gpan 25.7 Mz
k U J o e k U o e
RU offset 4 RU offset 38
[spectrum |"€f [spectrum L
RefLovel 9.27 dom  Offset 0.50 d6 & RBW 3 kHz ReflLovel 9.60 dm Offset 0.50 d6 & RBW 3 kHz
art 2908 BWT 278 ms @ VBW 10kH:  Mode Sweep art 2008 BWT 253 ms @ VBW 10kH:  Mode Sweep
TOF TOF
[@ 17k View [@ 17k view
CTTEN .76 dBm| CTTEN 3,68 dBm|
24363010 GHz 24330770 GHz
0 dar - od -
v i il
10 JW} JHH o Pﬂw
|I 4 ' I L}
0 . -20 dBm .
a MLy a1 Yy ) o ss—| 1Y Y W il
M“fl'l \lh‘ |l|i i v o l“ 3 “I ] | ']}I <30 dim # g i
. (] L ALl ol P
-0 4 r i lli“ 40 der-
50 dim '!.M ";f‘,!"‘b
40 8 0
70 &8 70 da
50 da 50
CF 2,937 GH 1001 pis

CF 2.437 G H'z' 1001 ﬂi . ﬂ:un 25,0 MHz
L JL J

Bgun 22.7 MHz

RU offset 8

RU offset 40

Spectrum I

(=)

Ref Level 1000 dBm  Offset 0.50 d8 & RBW 3 kHz

Spectrum

(=)

Ref Lovel 7.99 d8m Offset 0.50 d8 & RBW 3 kH:

|

:I. iii I

-70 dBm:
708 a

£0d
£0

-90

be Att 2068 BWT 278 ms @ VBW 10kH:  Mode Swesp Att 2748 BWT  2E6ms @ VAW 10kH:  Mode Swesp
TOF TOF
| O [o1F view
Mi[1] .75 dévm| mif1] 2.26 dBm|
2. 4447420 GHZ| 2 4424600 GHz|
0 d8r 1
0 dB ; I
-10 @ 'I"MI M

<30 T

BN Y T I T P WJ \
] WITRIrpi

i i -
o L L

: 1001 pts : Bﬂan 25.0 MHz
sl J

1001 pts

CF 2437 GHz
 ——

s:an 5.7 MHz

KCTL-TIR001-003/7 (220705)

KP22-05115




Eurofins KCTL Co.,Ltd.
65, Sinwon-ro, Yeongtong-gu,
Suwon-si, Gyeonggi-do, 16677, Korea
TEL: 82-31-285-0894
www.kctl.co.kr

FAX: 82-505-299-8311

Report No.:
KR22-SRF0177
Page (31) of (171)

<% eurofins

KCTL

106T / 2 437 Mt

RU offset 53

RU offset 54

- -
Spectrum ."? Spectrum ."?
Ref Level 6.45 dim  Offset 0.50 d6 & RBW 3 kHz Ref Level 5.64 d8m  Offset 0.50 d6 & RBW 3 kHz
Att 268 SWT 200 ms @ VBW 10kH: Mode Sweep Att 25d8 SWT 283 ms @ VBW 10kH:  Mode Sweep
TOF TOF
(@ 1P View [@ 1Pk view
MLl 6,79 divm, MLl 7.74 dBm|
0de 24326170 GH [ 24463740 GHz
R e s pgktwﬂ#ww
e I Il -20 dBm : ’ + [ f T
]
| | | J |
] 1 |
-30dB , s -30 din— MHWM—}F Fl i T I T w -
| 5 N
/ l ATy \|
-40 gBm -0 ] T | &
¥ | b ™
i'.n'“" | 4 ; Y
| i) | [
IoA ! i A :
5008 -60 di
-70 dB -70 di
‘0 d 60 d8
50 du -50 dBm
GF 2,437 cu:' 1001 pts aFn 26,75 MHz GF 2,437 cu:' 1001 pts aFn 2585 MHz
I I
Spectrum EI? Spectrum .‘né;"
Ref Level 2.58 dim  Offset 0.50 d6 & RBW 3 kHz Ref Level 3.46 d8m  Offset 0.50 d6 & RBW 3 kHz
Att 22dB SWT 318 ms @ VBW 10kH:  Mode Sweep Att 23dB SWT  305ms @ VBW 10kH: Mode Sweep
TOF TOF
(@ 1P View [@ 1Pk view
o db ML) 10.15 didm| o dir Mi[1] 10,86 dibm|
: 24390870 GHz 24352740 GHz
-10 ¥ e M1
. T ) M . bl PP | TR e ] T
e R i ] e s s ] L A e oo ol timlingiiie gy
4 J | | T 20 J
/ ) \
1 f
=40 ~40 dim 'l >
v '\i “ r"J' F‘H
v
W ; pe ] u
R N ™
-60 db 40 d
70 -70 o
-80 d 800
=0 50 a8
GF 2,437 cu:' 1001 pts Bpan 28.62 MHz GF 2,437 o3 1001 pts Span 27,47 Mz |

KCTL-TIR001-003/7 (220705)

KP22-05115




Eurofins KCTL Co.,Ltd.
65, Sinwon-ro, Yeongtong-gu,

Report No.:
KR22-SRF0177

<% eurofins

Suwon-si, Gyeonggi-do, 16677, Korea
TEL: 82-31-285-0894  FAX: 82-505-299-8311
www.kctl.co.kr

Page (32) of (171)

KCTL

26T /2 462 Mt

52T / 2 462 Mk

RU offset 0

RU offset 37

s s
Spectrum L Spectrum L
RofLovel 11,15 d8m  Offset 0,50 d6 = RBW 3 kHo RofLovel 11,35 d8m  Offset 0,50 d6 = RBW 3 kHo
Att 31dé BWT 286 ms & VBW 10kH: Mode Sweep Att 31dé BWT 286 ms & VBW 10kH: Mode Sweep
TOF TOF
(@ 17k View (@ 17k View
mif1] 3.868 dBm)| 11[1] 2.4 dBm)|
24534500 Gz 24525260 GHz
od . L T
-10 lfr L l -10 d8 M,‘ru*
| | |
20 dir il - 1 0 f 4 1 ]
] | ] |1 1 afl h f |1| M ]
N VA ATV Y T | i il .
s L] I'-‘ il i i{‘l [l T 7 i ] h
] R A b L) e B ol M)
L " i ' i
i
by - I
50 LRa T YT 50 H—Hr
-0 di 50
-70 d 70 d
20 o B0 dir
GF 2,462 u: 1001 pts : 5pan 257 MHz GF 2,462 u: 1001 pts : Span 257 MHz
JL J L JL J

RU offset 4

RU offset 38

rb‘n-:c:muu [@ rb‘nm:mml @
Ref Lovel 9.45 dim  Offset 0.50 d6 & RBW 3 kHz Ref Level 9.63 d8m  Offset 0.50 d6 & RBW 3 kHz
Att 29dB SWT 278 ms @ VBW 10kH:  Mode Sweep Att 26dB  SWT 254 ms @ VBW 10kH:  Mode Sweep
TOF TOF
(@ 17k View (@ 17k View
Mil1] 5,39 dam| Mil1] 3.25 dbm|
24631490 GHz 24580860 GHz
o

iy

-10 db J
1 |

1 T

e AR Y S
; [ il

-40
iy '
! fr
"I' i |
40
<70 o ~70 dim
-0 o 80 o

CF 2,462 H'z' 1001 ﬂi . ﬂ:un 25,0 MHz
L JL J

CF 2,462 G H'z' 1001 ﬂi . ﬁFn 22.78 MHz
L JL J

RU offset 8

RU offset 40

?m 25.0 MHz

[Spectrum |“—’? [Spectrum =
Rof Lovel 10,00 dém  Offset 0.50 dB & RBW 3 kHz Rof Lovel 5.75 dBm  Offsot 0.50 d8 & RBW 3 kHz
Att 30de BWT 27Ems & VAW 10 kHz  Mode Sweep Att 2B dE  BWT 224 m: & VBW 10kH: Mode Sweep
TOF TOF
[® 1Pk View [e1FF vew
Mi[1] -3.72 déim| Mi[1] .24 dévm|
24703420 GHz E 2. 4674690 GHZ|
0 . 0 dB
T, A
-10 g8 -10 M
| ]
-20 d - T 20 F P m T
L \ o Ll Jl.;i I Ll I [T i
30 dim— Ty L TUET SR T ¥
LR LR N ™ | o
MM N, f ' | My
400 I -0 ¥
oo T { Y i I oy
dJ vy 5
50 dnm— 1+ k .;:)m—:
LAV I‘lr:
ue"‘r‘ml‘_\l!',-'j |
50 ci -60 e
70 o 70 8
80 g -80 i
CF 2,462 GHz 1001 pits GF 2,462 GH 001 pts
n

F] 1 Hpan 25.7 MHz
a—— ) 1
Ji J

KCTL-TIR001-003/7 (220705)

KP22-05115




Eurofins KCTL Co.,Ltd.
65, Sinwon-ro, Yeongtong-gu,
Suwon-si, Gyeonggi-do, 16677, Korea
TEL: 82-31-285-0894
www.kctl.co.kr

FAX: 82-505-299-8311

Report No.:
KR22-SRF0177
Page (33) of (171)

<% eurofins

KCTL

106T / 2 462 Mt

s (j s (j
Spectrum .‘néy‘" Spectrum _‘né‘-
RefLovel B.0B dom Offset 0.50 d6 & RBW 3 kHz Ref Level &6.58 dim  Offset 0.50 d6 & RBW 3 kHz
Att 28dB SWT 200 ms @ VBW 10kH:  Mode Sweep Att 26d8 SWT 283 ms @ VBW 10kH: Mode Sweep
TOF TOF
(@ 1P View [@ 1Pk view

Mil1] i, 44 ditm)| Maf1] 7,27 dism|
= 2ASH4110 GHEz od 2AT11420 GHz
o
i Joviduiaeng o 0 quwwism»wﬁ
20 dn. T 20 ¥ ll' T
{ 'w o N |_i.'." i it J,,\h L
-30 dB T -30 i oy
7 ; . f - Ik W
A / AL 14 bl
4 angpl! | -40 g8 T
e LI :
r i
M'liﬂ.hm il -50 d «4
-50 dae T
G
60 db: B
70 &8 -70
60 dis 80 aa
00 & 20 di
CF 2,462 cu: 1001 pts aFn 26.75 MHz GF 2,462 cu: 1001 pts aFn 25.85 MHz

- s
Spectrum |“5'-3 Spectrum |“€3‘
Ref Lovel 1000 dém  Offset 0.50 dB = RBW 3 kHz RefLovel -3.02 dém  Offset 0.50 68 & RBW 3 kHz
Att 0dE BWT  27Bms e VBW 10kH:  Mode Sweep Att 6d8 SWT  316ms @ VBW 10kHz  Mode Sweep
TOF TOF
(@ 1Pk View [@ 1Pk View

mif1] 14.52 dfim| mi1] 15.93 dBm|
2.4640730 GHZ 10 of 24602690 GHz
od [
. {POTRTI [WUP TR reven T L
. 20 ﬂm__wwﬂ;mmi |l"'k""' T "
1 | ! |
i i Lot A il st diadiy -30 T
e s s s B | |
| 40 b
-30 : ¥ i
] J |
| . i L 9
s ! E,ﬂjﬂlr nﬁﬁ
w;d‘ " 1
o w‘_. ¥ 50 di
I
-70
40
-0 db
-70 &
%0
£0
-100
GF 2,462 GHz 1001 pts Span 25,0 MHz GF 2,462 GHz 1001 pts Span 28,4 MHz
X el e — T

KCTL-TIR001-003/7 (220705)

KP22-05115




Eurofins KCTL Co.,Ltd.

65, Sinwon-ro, Yeongtong-gu,
Suwon-si, Gyeonggi-do, 16677, Korea
TEL: 82-31-285-0894 FAX: 82-505-299-8311
www.kctl.co.kr

Report No.:
KR22-SRF0177
Page (34) of (171)

<% eurofins
KCTL

26T /2 467 Mt

52T / 2 467 Mk

RU offset 0

RU offset 37

(s,
Spectrum

[=)

r*.?n-.‘f.:!r'mll |n€yl
Ref Lovel 185 c3m  Offsat 0.50 d5 = RBW 3 hne Ref Lovel -2.28 dim  Offset 0.50 08 = RBW 3 khz
Art 21d8 SWT 278 ms @ VBW 10kHz  Mode Sweep Art 17d8 SWT  286ms @ VBW 10 kM:  Mode Sweep
TOF TOF
[@ 1Pk view [@ 1Pk view
(1] 13.49 dim| mi1] 14.74 dim|
24587080 GHz 10 o 2.4590150 GHz
10 s . |
;1 20 uam——w |
o ;
20 - | \ 1
[ I \ o i Ll
. SO A L A g N | 7 IR LD ] Iy I
-40 ALY T H= i T t Y | \ i r | FH
i APLLAT L ] ) LT |"f" S0 aagt- ' +
0, 1 '|| | ' l PJJ’ I l vl
b L 1 WL* - 1;
“ ik I
ie'S
-70 dB L
0
s d
£0 dn
S04
S0 d
-100 dém
CF 2,467 GHz 1001 pis Span 25.0 Mz CF 2,467 GHz 1001 pis Span 25.7 Mz
L JL JL
s s
Spectrum |"€f Spectrum |"€,‘
Ref Lovel 0.75 63m  Offsat 0.50 d5 = RBW 3 hnz Ref Lavel -0.60 dbm  Offset 0.50 08 = RBW 3 knz
Att 0de  8WT 278 ms @ VBW 10 kHz Mode Sweep Att 19 d8  8SWT ITEms = VBW 10 kHz  Mode Sweep
TOF TOF
[@ 1Pk view [@ 1Pk view
M1l 1928 dBm| milil 19.44 dBm)|
24663010 GHz 24652770 GHMz
-10 di ras
10 d f
<20 dir 3 w&
a0d =MLl || 1 1 4
! I Lt K Hll\ i |
Pr | 40 d L ¥ o - 1 7] I’}]
iy i L1
I8 50 di L 1
Y i 10
o h |ﬂ s 50 guqrld i ;
rw T I‘M 1 v N
.uLiJn,"ﬂ. I il e U M,
-70 dbm =70 cb
“od 20
50 dr =
CF 2,467 GHz 1001 pis Span 25.0 Mz CF 2,467 GHz 1001 pts Span 25.0 MKz
L JL L JL
|'? Spectrum |“§,‘
Ref Loval -0.17 dém  Offset 0.50 dB & RBW 3 kHz Ref Lovel -1 80 dém Offset 0.50 2 & RBW 3 kH:
At 19d8 SWT  285ms @ VBW 10kH:  Mode Sweep At 18d2 BWT 284ms @ VBW 10EH:  Mode Sweep
ToF ToF
I.lpk Wiaw I.]Dk W
Mi[1] 15.09 ditm| mif1] 14.65 dim|
2.4750370 GHz| 100 gl 2. 4724620 CHz
-10 T ; T
. o (N
e | ! it . . |
-30 ] ) | ! 1
gk U il AL TR ' 1 \
a i | ALLAR | 40 dam—] VI - Y
| LN L i v
| 1L % f il |
50 g e
50 I"I 1 1 # . P I ‘H,\
/
Ilﬁ \.\!-\ 60 d8 ™
60 B I s
W
s s
a0 "
50 g8 50 g
-100 dBm
CF 2,467 GHz 1001 pis Span 25,67 MHz CF 2,467 GHz 1001 pts ian 25,55 MHz

KCTL-TIR001-003/7 (220705)

KP22-05115



Eurofins KCTL Co.,Ltd.

65, Sinwon-ro, Yeongtong-gu,
Suwon-si, Gyeonggi-do, 16677, Korea
TEL: 82-31-285-0894 FAX: 82-505-299-8311
www.kctl.co.kr

Report No.:
KR22-SRF0177
Page (35) of (171)

<% eurofins
KCTL

106T / 2 467 Mt

s i s i
Spectrum = Spectrum 2
Ref Lovel -2.30 g8m  Offset 0.50 dB & RBW 3 kHz Ref Lovel -3.98 d8m  Offset 0.50 dB & RBW 3 kHz
Att 17dE BWT 207 ms & VBW 10kH: Mode Sweep Att 14 dE SWT 285 ms & VBW 10 kH:  Mode Swesp
TOF TOF
@17k view [® 1Pk View
mif1] 16.70 dfim)| mMi[1] 17.65 diim)|
-10 &8 24652750 GHz -10 dim 24687150 GHz
bt Ty
-20 cb
-20 dam— D
f m»,hl‘.
" ! |
-30 HE r 5 | |
1 ki | | ) |
40 c8 40 R — -
] [ | | |
50 G T ! !
50 i i
3 . !_I['1 o
| 40 dam T}f
e A L -
&y
-70 cam Wil ’
80 20 d
50 50 i
1k -100 48
CF 2.467 GHz 1001 pts Eiiull 25.77 MHz CF 2.467 GHz 1001 pts ﬂiiull 25.67 MHz
5 5 i
Spectrum Spectrum 2
Ref Lovel -8.25 d8m  Offset 0.50 dB & RBW 3 kHz Ref Lovel -8.81 d8m  Offset 0.50 d& & RBW 3 kHz
Art 11d8  S8SWT 284 ms & VBW 10 kH:  Mode Sweep Art 11d8  SWT 311 ms & VBW 10kH: Mode Swesp
TOF TOF
[@ 1Pk View [@ 1Pk View
1[1] 19,89 diim)| mMi[1] 23.08 dfim|
a 24690930 GHZ 24727000 GHz
i 2 | i : |
g A r b it L dodd bl 4 " " a
B e e Ak e e e ST b .
= i " |
-40 J | ~40 i 1
I | T k
/ \ / \
50 8 q -50 \
wa o i,“.ii“w o L 5
o Sl | W \
-7 al {i]
50 -80 db
40 o 50 b
-100 -100
CF 2.467 GHz 1001 pis aian 25.55 MHz CF 2.467 GHz 1001 pis aian 27.95 MHZ

KCTL-TIR001-003/7 (220705)

KP22-05115




Eurofins KCTL Co.,Ltd.
65, Sinwon-ro, Yeongtong-gu,
Suwon-si, Gyeonggi-do, 16677, Korea
TEL: 82-31-285-0894
www.kctl.co.kr

FAX: 82-505-299-

8311

Report No.:
KR22-SRF0177
Page (36) of (171)

<% eurofins
KCTL

26T /2472 Mt

52T /2472 ik

RU offset 0

RU offset 37

r r
Spectrum 1 ‘“-? Spectrum -] E“él
Raf Lovel -10.00 dém  Offset 0.50 65 w RBW 3 iHz Rof Lovel -5.00 dBm  Offset 0.50 di w RBW 3 kHz
fe art 20d8 SWT 278 ms & YBW 10kH: Mode Sweep f ant 15d8 HWT 27Ems & VAW 10 kHz  Mode Sweep
TOF TOF
[@ 1Pk View [@1FF view
mif1] 2468 dBim)| mi[1] 2287 dBm|
2.4634590 GHz -0 d 2.4625090 GHZ
2048 .
v
i 20 v
30 ,m i m
; - il
-40 o + | |
| | | 4 L |
50 j i { o )J | I f ﬁ
",l‘ f ﬁﬁ 5068 .{hf 1 AT AR T
{iit lF s u T TR TP U O IS
: A 1

0 L.l"--dmwfv

-70 i
=70 o
0
20d
50 &
-0 d
=100
=100
GF 2,472 GHz 1001 pts an 25,0 MHz CF 2.472 GHz 1001 pts Span 25.0 MHz
i i‘z i1 #
RU offset 4 RU offset 38
r*.'»l.u:t:!nllll |I-;“ r‘.?nt:t:mml -] E“él
Ref Lovel -11.20 ¢8m  Offsot 0,50 dB & RBW 3 kHz Rof Lovel -10.00 dém  Offset 0.50 d8 & RBW 3 kHz
Art a8dé  SWT 278 ms & VBW 10 kHz Mode Sweep = At 1W0d8 SWT 278 ms & VBW 10 kHz Mode Sweep
TOF TOF
[@ 1Pk View [®17% view
Ml 24,93 dBm| Mili] 22,59 dam|
24713010 GHz 2.4680790 GHZ
20 dBi =
P Irﬂwwnvul
40 B ! u 4 I.
iefhs a TG Ll LR D AR s
1A FiLg E . l I Il 4}
le ) . r“ | | | WAL
Il A ]
-70 gl
oy il ™ UL |‘r{5"»~‘|
50
90 50
-100 g8 100 g8
GF 2,472 GHz 1001 pis an 25,0 MHz CF 2.472 GHz 1001 pts Span 25.0 MHz
-r ﬂ i1 #
RU offset 8 RU offset 40
r*_'»l.u.-t:mllll |n_? r‘-;l?‘-“iml'll |I§‘
Rof Lovel -11.67 dom  Offset 0,50 dE & RBW 3 kHz Ref Level -10.00 é8m  Offsot 0.50 d8 & RBW 3 kHz
Art a8dé  SWT 265 ms & VBW 10 kHz Mode Sweep Art 10d8  SWT 278 ms & VBW 10 kHz Mode Sweep
TOF TOF
[@ 1Pk view [oFe view
mif1] 25.17 dBim)| mi[1] -23.88 dBm|
an 24799750 GHz 24774700 GHz
20 Wl -20 db g
. | <30 db LW““W
T | =1 -0 L | | | | J |
11} o 1' mn 1
1|4 :HI"IJ‘!"U | i | } 11 |] ) * / lL
| R [ -50 dim—t T
T N B, it m,.f i
|
o 60 dB t +
'. o ¥ ' e
2 il “y
rlqii\tl v
50 di
-0 20 &
-100 dBm e,
~110 d8
CF :h-nr'“? GHz 1001 pis Bpan 23683 MHz CF 2.472 GHz 1001 pts Span 25.0 MHz
-r dw i1 #

KCTL-TIR001-003/7 (220705)

KP22-05115



Eurofins KCTL Co.,Ltd.
65, Sinwon-ro, Yeongtong-gu,

Suwon-si, Gyeonggi-do, 16677, Korea
FAX: 82-505-299-8311

TEL: 82-31-285-0894
www.kctl.co.kr

Report No.:
KR22-SRF0177
Page (37) of (171)

<% eurofins

KCTL

106T /2 472 Mt

RU offset 53

RU offset 54

[Spectrum |“';!'3 [Spectrum |“';!'3
Ref Lovel -10.00 ¢8m  Offsot 0,50 dB & RBW 3 kHz Ref Lovel -10.00 ¢8m  Offsot 0,50 dB & RBW 3 kHz
Art 10dé  SWT 278 ms & VBW 10 kHz Mode Sweep Art 10dé  SWT 278 ms & VBW 10 kHz Mode Sweep
TOF TOF
[@ 17k View (@ 1Pk View
mif1] 25.94 dim| Mif1] 26.27 dim|
2.4702020 GHz 24736900 GHz
.20 g _ -20 o8 |
) " " " "
N T i » i ‘melw
\ |
40 o | i 40 8 ' 1 | i
) (T VT A iyl i ‘-
A / il IR ARLT BRI gh Db p AL il i |
o 1 e IR L At Conle T i L kit
4 AL A L i R Y
40 cp f i ! i -0 ¢ L = i \\.
| I ™
Wy o *H‘." o
“W-’\'.l.‘ wmﬂ y
g | Y
0 0
50 50 dn
=100 =100
CF 2.472 GHz 1001 pts an 25,0 MHz CF 2.472 GHz 1001 pts an 25,0 MHz
i - ( it i [

2427 /2 472 Mt

SU /2472 iz

=
Spectrum

=
Spectrum

[=)

Rof Lovel -12.57 dam  Offset 0.50 98 & RBW 3 kHz

Att

[=)

Ref Lovel -14.55 cém  Offset 0.50 d8 & RBW 3 kHz
5di BWT 283 ms @ VBW 10 kHz

Mode Sweep

At TdE SWT 288 ms @ VBW 10 kH:  Mode Sweep
TOF TOF
@17k View [@ 1Pk View
mi[1] 25,10 dBm| mi1] 27.53 dBm|
20 do : 2ATHOBO0 GHz 20 at 24702750 GHz
1 1
3 isdiiala ) B i " Aoal ~30 di " M“ SR e
-;ouamf—:\‘ﬂﬁ. L 1 et T el W“W e ST Ty "
| i i it U -
. | | -40 | |
/ | 50 den—1F 5
50 di J T I'" ]\‘
A -60 e
40 d:}* .}W LT
P N ‘-'25‘*" )h'*;a
)
o0 -80 dB
-50 diim 50
-100 68 -100 8
-110 A

CF 2.472 GHz 1001 pts
i

CF 2,472 GH.

1001 ﬂi

s:gnzs.rm—u 3
L JL

B:un 25,4 MHz

KCTL-TIR001-003/7 (220705)

KP22-05115




Eurofins KCTL Co.,Ltd.

65, Sinwon-ro, Yeongtong-gu,
Suwon-si, Gyeonggi-do, 16677, Korea
TEL: 82-31-285-0894
www.kctl.co.kr

FAX: 82-505-299-8311

Report No.:
KR22-SRF0177
Page (38) of (171)

<% eurofins

KCTL

MIMO_ANT1+ANT2

26T /2412 Mt

ANT 1

ANT 2

RU offset 0

RU offset 0

s s
Spectrum -‘j“,_’.‘ Spectrum .‘1n__!':
Rof Lovel 10,00 d8m  Offset 0.50 dé = RBW 3 ks Rof Lovel 0.00 d8m  Offset 0,50 d8 = RBW 3 kHz
o ARt 30de  BWT 278 ms & VBW 10 kHz Mode Sweep o ARt 10de  SWT 278 ms & VBW 10kH: Mode Sweep
TOF TOF
[@ 1Pk View [@ 1Pk View
CITEN] .81 dim| ] maf1] 5.78 dim)|
2.4034590 GHz L 24034590 GHz
0 b - -10 diim—— 1
1
-10 !—"I' L 20 II
S . e / [ |
[ A A SEL R A
[\ | p L
-30 1 -40 w Li T [
. Ll h
;,’5;1 L’ i e l“ |
-50 di 50 i | !P‘ﬁ
40 <70
-70 o 80 o
&0 ¢ 20 &
GF 2,412 GHz 1001 pts Fm 25.0 MHz GF 2,412 GHz 1001 pts ?m 25.0 MHz
s s
Spectrum |“—;’-1 Spectrum |“—?
Rof Lovel B.55 dBm  Offsot 0.50 dB & RBW 3 kHz RefLovel 8.63 d8m  Offset 0.50 dB & RBW 3 kHz
Att 28de SWT 278 ms & VBW 10 kHz Mode Sweep Att 29deé BWT 278 ms & VAW 10 kHz Mode Sweep
TOF TOF
[@ 1Pk View [@ 1Pk View
mMif1] -5.48 dBm| LT EN] -5.92 dém|
2.4129240 GHz 24130740 GHz
0 die 0 dir
M w :
L -10 T .ﬁ‘
- 20 8 I I
1 U \1
1l H 11% 5 [l ﬁ |ﬂl!'\. i )
\ [l A o 1 L f
WIS WA |y A
i | -40 8 { I T L
T ! 1]
y I
50 S
Vel '1|4
v . | ¥
m
70 d Fod
-0 di 80 dam
CF 2.412 GHz 1001 pts an 75.0 MHz CF 2.412 GHz 1001 pts an 25,0 MHz
-r ﬁ - #.
s s
Spectrum %“.? Spectrum %“,?
Ref Lavel 10.00 dgm  Offsat 0,50 dB & RBW 3 kHz Ref Lavel 10.00 dém  Offset 0,50 dB & RBW 3 kHz
f ant 0 dE BWT 278 ms = VBW 10kH:  Mode Sweep b Art 20dE  SWT 278 m: & VBW 10 kH:  Mode Swesp
TOF TOF
[@ 1Pk View [@ 1Pk View
mif1] 4.45 dfim)| mMi[1] -5.76 dfim)|
24207410 GHz 2.4204420 GHz
od = od 4
-10 ¢l i -10 .
-20 dB - -20 dB |i
IR NI A by |
o . [ xﬂ[u-fll | o O I L T Y \l
[ AN i1 e 2 TN n
Y Ll \ ‘\ | L o
ol WL AN P T L el | I LY ol | [ B
o8 'l!l rli T I U T -\\ 8 LA R LY
. . | "
50 a8 wﬂl' 50
MANTT
ey i
50 ]éu
d :l
<70 o <70 o
£0 8 £0 8
CF 2.412 GHz 1001 ps Fm?a.nmz CF 2.412 GHz 1001 ps

an 74,0 MHz
#u

KCTL-TIR001-003/7 (220705)

KP22-05115




Eurofins KCTL Co.,Ltd.

65, Sinwon-ro, Yeongtong-gu,
Suwon-si, Gyeonggi-do, 16677, Korea
TEL: 82-31-285-0894 FAX: 82-505-299-8311
www.kctl.co.kr

KR22-SRF0177
Page (39) of (171)

Report No.: <% eurofins

KCTL

52T /2412 Mk

ANT 1

ANT 2

RU offset 37

RU offset 37

(=]

(=]

Spectrum Spectrum
Ref Lovel 1000 dém  Offset 0.50 dB = RBW 3 kHz Ref Lovel 1000 dém  Offset 0.50 dB = RBW 3 kHz
At 0dE BWT 27Ems e VBW 10kH:  Mode Sweep Att 30dE BWT 278ms e VBW 10kH:  Mode Sweep
TOF TOF
@ 1Pk View @ 1Pk View
mif1] 3.78 dfim)| mif1] 4.44 dfim)|
Z.ADATOBN GHZ 24025090 GHz
o db . o db
T | T
10 1 -10 .
II I [
.20 68 4 .20 @8 |
/ Uy ) YT TP " I T, TRV
i
30 i1l 50 [} Al } |

L

4 1
0 ) HU W agiadan A
| n 5 1 f.{J iy
40 40
-70 ¢ -70 ¢
80 o £0

1001 pts

CF 2,412 GHz 1001 pts

CF 2.412 GHz

Fm 25.0 MHz

Fm 25.0 MHz

RU offset 38

RU offset 38

] T’ﬁﬁhl (1% I‘m% iy N 'PM

r‘_"»ln.".:‘nllll E] rS[.u.".:‘nIIII E]
Rof Lovel 5.47 dém  Offset 0.50 dB =& RBW 3 kHz Ref Lovel 1046 dém  Offset 0.50 dB & RBW 3 kHz
Art 28de  SWT 253 ms & VBW 10 kHz Mode Sweep Art 30de BWT 254 ms & VBW 10 kHz Mode Sweep
TOF TOF
[@ 1Pk View @ 1Pk View
mif1] 3.82 dBim)| mMif1] 3.91 diim)|
24080770 GHz 24102700 GHz
0 dér o dén

wmﬂ.}

oo el W 1l e T I b
= il

M ' ol ' 5
- o | e
60 di i
70 ¢ 70
jous 50
CF 2,412 GHz 1001 pts an 22,7 MHz CF 2,412 GHz 1001 pts Span 22.78 MHz
i -9% -r d“—u
RU offset 40 RU offset 40
rsu-:r.:inuu E] rslu.".:‘nllll E]
Ref Lovel 7.91 dém  Offset 0.50 dB = RBW 3 kHz Ref Lovel .10 d8m  Offset 0.50 dB =& RBW 3 kHz
Art 27de  SWT 286 ms & VBW 10 kHz Mode Sweep Art 28de  SWT 285 ms & VBW 10 kHz Mode Sweep
TOF TOF
[@ 1Pk View [@ 1Pk View
mMif1] 4.20 dBm| LT EN] 3.99 dBm|
o i 2.4174690 GHz P X 24174520 GHz
-10 g8 T fish yudty -10 o L“*“Mi
-20 ot - : ﬁ i ]I -20 ot H - T i L
I . 1
; o J o b Mg L \ f | i U i k\
SO . 1 sl & i
- / | Lt o " P Wy,
f I ik " > R A
50 uﬂhl‘ Lj\., -50 di I.P-""
I
Wi e
-70 & -70 ci
&0 B0 g
90 i 50 di
CF 2.412 GHz 1001 pts CF 2,412 GH: 1001 pts Bpan 2567 MHz
-r d—n—.

?m'}a.?m—u

=

KCTL-TIR001-003/7 (220705)

KP22-05115




Eurofins KCTL Co.,Ltd.

65, Sinwon-ro, Yeongtong-gu,
Suwon-si, Gyeonggi-do, 16677, Korea
TEL: 82-31-285-0894 FAX: 82-505-299-8311
www.kctl.co.kr

KR22-SRF0177
Page (40) of (171)

Report No.: <% eurofins

KCTL

106T /2 412 Mt

ANT 1

ANT 2

RU offset 53

RU offset 53

Eiun 25.85 MHz

Spectrum 2 Spectrum 2
RofLovel 5,17 dém  Offset 0.50 dB & RBW 3 kHz Rof Lovel 2.85 dBm  Offset 0.50 dB & RBW 3 kHz
Art 25de  SWT 288 ms & VBW 10 kHz Mode Sweep Art 22de  BWT 298 ms & VBW 10 kHz Mode Sweep
TOF TOF
[@ 1Pk View [@ 1Pk View
mif1] 8.92 dBm)| 0 o mMi[1] 1087 dfim)|
od 2.4102700 GHz 2.4102100 GHz
-10 dim—
<20 l
Inliand
30 r I TRUTIVY iy
N | | ! i
40 cf -
‘."Hrf"‘" L L'QM i
5
50 dBm L— Mt
' T, i Ll Fﬁ"i I
i AR Y
| 40 4 Iflh
60 a8
70 o
-70 o 9
80
20 o
%0
5008 |
CF 2,412 GHz 1001 pis CF 2,412 GHz 1001 pis

Eian 6.75 MHz

RU offset 54

RU offset 54

Spectrum ;’“—3-"' Spectrum |“-,’-l
Ref Lovel 4.67 dém  Offset 0.50 dB =& RBW 3 kHz Ref Lovel 3.45 dém  Offset 0.50 dB & RBW 3 kHz
Art 24de  SWT 287 ms & VBW 10 kHz Mode Sweep Art 23de  SWT 278 ms & VBW 10 kHz Mode Sweep
TOF TOF
[@ 1Pk View (@ 1Pk View
mif1] 8,20 dfim)| o di mi[1] 9.95 diim)|
od 2.4211390 GHz 24211410 GHz
3 o v
i I A = dealibia b Liluadle
YT
MAWWA?WUWﬂ T i ks et
J 0
-20 —1 ‘l 1 ] l
11 m l 30 dim— d L -
o | LM I ‘-\‘ : [IJ ) | .lT LY \
w0 |r d || . P4kl P { Ii | | & } s Mg,
: 1 IV o)
50

1001 pts

1001 pts

Eian 25.77 MHz

?nﬂ 25,0 MHz

KCTL-TIR001-003/7 (220705)

KP22-05115




Eurofins KCTL Co.,Ltd. Report No.:

. ..‘ -
65, Sinwon-ro, Yeongtong-gu, K
KR22-SRF0177 | %= eurofins

TEL: 82-31-285-0894  FAX: 82-505-299-8311 Page (41)of (171) KCTL
www.kctl.co.kr

242T /2412 ik

ANT1 ANT2

RU offset 61 RU offset 61

rt‘»p-.-r.:muu ]_ E] rt'»l»:f.:mnll [“a

Rof Lovel -1.20 c3m  Offsat 0.50 d6 & RBW 3 kHz

Rof Lovel 0.62 dém  Offsot 0.50 dB & RBW 3 kHz

Art 20d8  BWT 318 ms @ VBW 10kH:  Mode Sweep At 18dE BWT 318 ms & VBW 10kH:  Mode Sweep
TOF TOF
[@ 17k View [@ 17k View
mif1] 12.10 dfim)| mMi[1] 13.94 dfim)|
l 241400820 GHz 24140070 GHz

s T T f it Y
- mew&wmw&q’ﬁmwwwww 20 m%mpwr'-1 i .“"NL-:. . |

Y ' i

o 60 da
-70 o 70 g8
o 0
e %0

CF 2.412 GHz 1001 pts aian 28.55 MHz CF 2.412 GH: 1001 pts aiun 28.67 MHz
L JL 4 L JL 4

SU /2412 iz

ANT 1 ANT 2

’t‘»p-:c:muu ]_ E] ’t’w-:f.:muu E]

Rof Lovel -2.44 c3m  Offsat 0.50 d6 & RBW 3 kHz

Rof Lovel 0,06 dBm  Offsot 0.50 dB & RBW 3 kHz

Al 20d8 BWT 314 ms & VBW 10 kHz Mode Sweep Att 17 d8 SWT 313 ms & VAW 10 kHr Mode Sweesp
TOF TOF
@ 1Pk View @ 1Pk View
\H[‘I 13.56 dBim)| \P][‘I 14 88 dfim)|
2.4165150 GHz 2. 4102600 GHz
10
-10 + "
7 ERRPTITOPT (N TN Py b m ; 7 1 STV WO 1Y D) PVCIRPY W) FYPRGOTY
T Y - Lk pad
2048 rm-mn'W‘ el s TR iy . 20 r.. bl ittty || PR g i
| | -3 a . -
0 i 1 | |
! ) |
h 40 ca .
T P | Nl
lHL M‘“ =0 “Wﬂ
:
40 40
=70 of
-70 dBm-
S0
-
90
S0
=100

CF 2.412 GHz 1001 pts aiunm.z.'-w-u CF 2.412 GH:
L JL 4 L JL

KCTL-TIR001-003/7 (220705) KP22-05115



Eurofins KCTL Co.,Ltd.
65, Sinwon-ro, Yeongtong-gu,
Suwon-si, Gyeonggi-do, 16677, Korea
TEL: 82-31-285-0894
www.kctl.co.kr

FAX: 82-505-299-

Report No.:
KR22-SRF0177

8311 Page (42) of (171)

<% eurofin

S
KCTL

26T /2437 Mt

ANT 1 ANT 2
RU offset 0 RU offset 0
rSl-".‘t:InIIII [“?] rSlfl.‘t:Iﬁllll [“?]
Ref Lovel 1000 dém  Offset 0.50 dB = RBW 3 kHz Ref Lovel 1000 dém  Offset 0.50 dB = RBW 3 kHz
At 0dE BWT 27Ems & VBW 10kHz  Mode Sweep Att 30dE BWT 278ms & VBW 10kH:  Mode Sweep
TOF TOF
L mif1] 4.40 dfim)| L mMi[1] 6.67 dim)|
24294080 GHZ 24206500 GHZ
od - 0 8
-10 ¢l WR -10 cm—t—
2 want]
30 6 \A. bt w{l T A I:'lil ‘.m “Ji "I 3008 ,J} ll\‘u“llillll 1 " ”'} I |.I|1.=| iJdil.4 ._I‘Il 4 ’]J
! \ ! il A \ I ikl A
g 4] 1 D o S 7
Fg . . Ik > Tk i 1
-50 c8 1 50 c8 t =
ﬂ‘-"h-\,d.... u‘%y\lﬂ«
50 50
70 o <70 o
£0 8 £0 8
CF 2.437 :H‘atv 1001 pts ?m 25,0 MHz CF 2.437 :H‘atv 1001 pts ?m 25,0 MHz I
RU offset 4 RU offset 4
rSlfl.‘t:Iﬁllll [“E‘] r*_'»l.u.-t:mllll [“?]
Rof Lovel 5.99 dém  Offset 0.50 dB & RBW 3 kHz Ref Lovel 8.05 d8m  Offset 0.50 dB & RBW 3 kHz
Art 28de  SWT 278 ms & VBW 10 kHz Mode Sweep Art 28de  SWT 278 ms & VBW 10 kHz Mode Sweep
TOF TOF
L Mi1] 4.71 diim)| e Mi1] ~5.40 dBm)|
° 2.4301490 GHz od — 2.4366000 GHz
- ,:-v-al pl B i FM
| an | l 4
20 ! ! 0 t
YREETY | AR 1T
30 d 4l : Al Al 1 ] -30 dgm— : ." "-.Fu b t I’f }
JF. ! | I I U 4 L4l | 1 | J ’ r‘n [ | I U ¥ |i I Jm‘1l|. pn
4036 Il J -0 a s
'H f 1] ] l"ql l[ L | | \'\l
AL y |
50 W 1 4 50 dam— i L
‘ﬁ“@' i i Mol
.70 da -70
50 ¢ &0
90 i
CFECITT 1001 pts ?m 25.0 MHz CF 2.437 G He 1001 pts ?m 2500z |
RU offset 8 RU offset 8
rSl-".‘t:InIIII {%] rSlfl.‘t:Iﬁllll [“?]
Ref Lovel 9.45 dém  Offset 0.50 dB & RBW 3 kHz Ref Lovel 9.45 dém  Offset 0.50 dB & RBW 3 kHz
Art 29de  SWT 286 ms & VBW 10 kHz Mode Sweep Art 29de  SWT 278 ms & VBW 10 kHz Mode Sweep
TOF TOF
L mMif1] 4.56 dBm| L LT EN] -3.69 dém|
2. 4459600 GHz 24455910 GHz
o T LT et
wla b
-10 i‘wu| -10 & W
|
1 20 1
| www bl 0 T I T A P
L 'IHHHI'I [, 5 “ 117 “I lf{ il A Y
1] r . LLJ W L V | ‘\‘m
50 dien— <
ke
60 dil
70 diy 70 diy
50 50
m:al 1001 pts me m:al 1001 pts ?..-MTI

KCTL-TIR001-003/7 (220705)

KP22-05115




Eurofins KCTL Co.,Ltd.
65, Sinwon-ro, Yeongtong-gu,

Report No.:
KR22-SRF0177

<% eurofins

Suwon-si, Gyeonggi-do, 16677, Korea
TEL: 82-31-285-0894 FAX: 82-505-299-8311
www.kctl.co.kr

Page (43) of (171)

KCTL

52T /2 437 Mk

ANT 1

ANT 2

RU offset 37

RU offset 37

rsu-:r.:inuu [“?] rslu.".:‘nllll [“?]
Ref Lovel 1000 dém  Offset 0.50 dB = RBW 3 kHz Ref Lovel £.95 d8m  Offset 0.50 dB & RBW 3 kHz
At 30dE BWT 27Ems & VBW 10kH: Mode Sweep Att 6dE BWT 286 ms & VAW 10kH:  Mode Sweep
TOF TOF
[@ 1Pk View [@ 1Pk View
mif1] 3.82 dBim)| mMi[1] 588 dBm)|
24275090 GHz 0 24700150 GHz
od - i
Kty m—ww'
10 1
| |
| -20 di s l
-20 di T T
o # T / . _ | M, g i
3008 i I't'l"rlllihl'f“i'llllr'l ]I“hlll . i B 7 \-J'u'i i i_i. i il i -
1 L ' LG
o, PRI I wat Aoy MLy
bﬁ}.w LA B L J ‘ 5 “,6,&‘, | H T WY
0 | W o .f.
1 i
Mwnd | 1 T,
50
70
<70 o
50
80 &
50 &
CF 2.437 GHz 1001 pts an 25,0 MHz CF 2.437 GHz 1001 pts an 25,7 MHz
i -?% -r —BEP.
RU offset 38 RU offset 38
rsu-:r.:inuu E] rslu.".:‘nllll [“?]
RefLovel 10.23 dém  Offset 0.50 dB & RBW 3 kHz Ref Lovel 5.73 dém  Offset 0.50 dB & RBW 3 kHz
At 0dE BWT  211ms & VBW 10kH:  Mode Sweep Att 29de BWT 278 ms @ VAW 10kH:  Mode Sweep
TOF TOF
[@ 1Pk View @ 1Pk View
mif1] 267 dim)| mMi[1] 4.14 dfim)|
2.4330790 GHz 2.4330790 GHz
0 di 0dir T
o bbbl | o Fm&&n@dq
| \ I {
20 e -20 ci
1 | ﬂ | \ i
EmAT LTFRETN il ) LA W e i b
B i1 i} Y i | Y IT"\' ol AT T AR hL r I T
| ' U A 'i.fﬁl / T T |
: N | e ' T
50 d :”l ‘ﬁ{v‘ ubl' Ul!'l' =
|| @ i
40 B 40
70 an -70 g
-0 ol 50
CF 2.437 GHz 1001 pts Hpan 18.96 MHz CF 2.437 GHz 1001 pts an 25,0 MHz
i d‘ -r #.
RU offset 40 RU offset 40
rsu-:r.:inuu E] rslu.".:‘nllll [“?]
Rof Lovel 7.68 dém  Offset 0.50 dB = RBW 3 kHz Ref Lovel 8.53 dém  Offset 0.50 dB & RBW 3 kHz
Art 27de  SWT 289 ms & VBW 10 kHz Mode Sweep Art 28de  SWT 286 ms & VBW 10 kHz Mode Sweep
TOF TOF
[@ 1Pk View [@ 1Pk View
mMif1] 4.0%9 dim| LT EN] 3.54 dBm|
o 2, 2.4424550 GHz o L 2AAG0630 GHZ
Be i
10 Lﬁ&‘h‘iuﬁ‘h — ittt
20 di " i i 1 | " n 4 | | 20 d . i ! [
I ] ! I : 1 '
e 1) : A _ ] . |
i | o [ i ) L | | | wanl 1l it b I w&ﬁ% | -qlﬂ; |
1 - iR | T
|| | | AT L l"‘i,\_hl Wl | '.II]|HI | \‘1\,
40 o T T "\\Puu_' =40 ¢ t | —t )
i ¥
5 - L
A Y vy
40 40 c8
-70 o 70 ¢a
&0 80 dn
90 i
CF 2,437 GHz 1001 pts ?m 26,0 MHz CF 2.437 GH; 1001 pts

=

an 4.7 MHz
#u

KCTL-TIR001-003/7 (220705)

KP22-05115




Eurofins KCTL Co.,Ltd.
65, Sinwon-ro, Yeongtong-gu,
Suwon-si, Gyeonggi-do, 16677, Korea
TEL: 82-31-285-0894
www.kctl.co.kr

FAX: 82-505-299-8311

Report No.:
KR22-SRF0177
Page (44) of (171)

<% eurofins

KCTL

106T / 2 437 Mt

ANT 1

ANT 2

RU offset 53

RU offset 53

Eiun 25.85 MHz

Spectrum 2 Spectrum |“-,’-l
Rof Lovel 5.59 dém  Offset 0.50 dB & RBW 3 kHz Rof Lovel 5.00 dém  Offset 0.50 dB & RBW 3 kHz

Art 25de  SWT 288 ms & VBW 10 kHz Mode Sweep Art 25de  SWT 298 ms & VBW 10 kHz Mode Sweep

TOF TOF
[@ 1Pk View [@ 1Pk View

mif1] 7.66 diim)| mif1] 9,08 dfim)|
0 d8 2.4704000 GHz L 24352630 GHz
- 10 2
-10 a8 S - -10 o o
pl A Fad
-20 I -20 g8 i -
. l
e { T
<30 g r,' 4 § 30 I "
J P ¥ o |
. L - o

40 08 T U] ity u
" ‘I W

54 an I ﬂﬁw »@d‘lﬂm

L[|
_14{'.

0 )ﬂw" 60 d

0 -70 &

&0 0 &

30 dam -0

CF 2.437 GHz 1001 pts CF 2.437 GHz 1001 pts aiun 26.75 MHz

RU offset 54

RU offset 54

Spectrum

Spectrum

[=)

(=)

Rof Lovel 6,75 dém  Offset 0.50 dB = RBW 3 kHz

Rof Lovel 7.08 dém  Offset 0.50 dB & RBW 3 kHz
27de  SWT

Eian 27.57 MHz

Att 26 d8 BWT 07 ms & VBW 10 kHz Mode Sweep Art 287 ms & VBW 10 kHz Mode Sweep
TOF TOF
(@ 1Pk view (@ 1Pk view
mif1] 7.82 dfm)| mMi[1] .86 dfim)|
s 2. 4461440 GHz odn 24461390 GHz
-10 &8 il e d M# 10 oM | P 4|.Lla_.u_‘T
= g TR 1 [ A T Sty
ot L1 L 3 | a5 . A i |
20 l i } L J Ill 1 -20 ¢ ™ ,1 1
(VLA L N \ Ll | Ih {
-30 dim—t .1 T ¢ <30 A HE T
ry \, | ey \
-40 di t - -40 dim + A
| l]‘\lu'x ey i ”w ! AM‘*{J
i it
I L di
20 60 di
-70 di 70
80 50
%0 50 o
CF 2.437 GHz 1001 pts CF 2.437 GHz 1001 pts

Eian 25.77 MHz

KCTL-TIR001-003/7 (220705)

KP22-05115




Eurofins KCTL Co.,Ltd. .
65, Sinwon-ro, Yeongtong-gu, Report No.:

..‘ -
Suwon-si, Gyeonggi-do, 16677, Korea KR22-SRF0177 5':‘ cu rOfI ns

TEL: 82-31-285-0894  FAX: 82-505-299-8311 Page (45) of (171) KCTL
www.kctl.co.kr

242T | 2 437 ik

RU offset 61 RU offset 61

ANT 1 ANT 2

rt‘»p-.-r.:muu ]_ E] rt'»l»:f.:mnll ]_ [“a

RofLovel 1.77 dém  Offsot 0.50 dB & RBW 3 kHz Rof Lovel 0.61 dém  Offsot 0.50 dB & RBW 3 kHz
Art 21dB  BWT 313 ms & VBW 10 kHz Mode Sweep Art 20dE  8WT 318 ms & VBW 10 kHz Mode Sweep
TOF TOF
[@ 1Pk View (@ 1Pk View
1[1] 12.07 dfim| mif1] 11.63 dfim|
2.4300820 GHz l 24300870 GHz
10 6 | | 1008 1
] Lot b il it y ] : ;,L*m FRTTT IO TP A THTH TRy T
|l‘*1.|‘|‘l'lI’Md' i e | g [ i okl . s | ”‘“‘4\9{"1 Lok il
-20 di 2 |
| | I |
i | ! |
| \
1 'r \
40 a8 LY -40 ¢B / '

" \ : \
s gy 'y, A b
ol o o Wik

408 60
<70 o -70
80 g8 €0
50 o 0

CF 2.437 GHz 1001 pts aian 28.17 MHz CF 2.437 GH: 1001 pts aiun 28.62 MHz
L JL 4 L JL 4

SU /2437 Mk

ANT 1 ANT 2

rt‘»p-.-r.:muu ]_ E] rt'»l»:f.:mnll [“a

Rof Lovel 1.64 dBm  Offset 0.50 dB & RBW 3 kHz Rof Lovel -0.86 ¢3m  Offsat 0.50 d6 & RBW 3 kHz
Art 21dB  BWT 05 ms & VBW 10 kHz Mode Sweep Art 19de  SWT 310 ms & VBW 10kH: Mode Sweep
TOF TOF
@17k view [® 1Pk View
11[1] 12,45 dBm| LT EN] 14.51 dBm|
2.4352740 GHz 2.4352740 GHz
l 1 10 ¢ T
-10 68 T ¥ Y
" PYRY TP TP T YT PR TP I P | ? _ v
) L AU i St L e o v g M i em U & s bbbl ok

8
£ g
8

40
<70 di
-70
<60 gim
80 g8
50 @
0 o

e}
1001 pts aiun 27.87 MHz

CF 2.437 GHz 1001 pts aian 2747 MHz CF 2.437 GH:
L JL 4 L JL

KCTL-TIR001-003/7 (220705) KP22-05115



Eurofins KCTL Co.,Ltd.
. ’ Report No.: o2, .
65, Sinwon-ro, Yeongtong-gu, o'
Suwon-si, Gyeonggi-do, 16677, Korea KR22-SRF0177 e cu rOfI ns
TEL: 82-31-285-0894  FAX: 82-505-299-8311 Page (46) of (171) KCTL
www.kctl.co.kr

26T /2 462 Mt

ANT 1 ANT 2

RU offset 0 RU offset 0

3 3
Spectrum |“—;’-1 Spectrum |“—?

Ref Lovel 1000 dém  Offset 0.50 dB = RBW 3 kHz Ref Lovel 1000 dém  Offset 0.50 dB = RBW 3 kHz

At 0dE BWT 27Ems & VBW 10kHz  Mode Sweep Att 30dE BWT 278ms & VBW 10kH:  Mode Sweep
TOF TOF
[@ 17k View @17k view
mif1] -3.31 dfim)| mMi[1] -3.75 dfim)|
24544080 GHz 2.4526090 GHz
] 4 ]
A hyepot
10 : -10 ¢8 -
/ )
20 da - 20 da - Y
! |\ f |
- | ; - uni b,
@ G ; v I o L LI I I / l I|P
I
condl a3 a0l l ! il
¥ o f T
- Wbt
50 d .50 db Hi
W
-60 -60
70 i 70 i
20 ca 20 ca
z

CF 2.462 GHz 1001 pts an 25,0 MHz CF 2.462 GH: 1001 pts an 25,0 MHz
- ﬁ - #u
L JL 4 L JL 4

RU offset 4 RU offset 4

3 3
Spectrum 1"—? Spectrum |“—?

Rof Lovel 8,22 dém  Offsot 0.50 dB & RBW 3 kHz Ref Lovel B.15 d8m  Offset 0.50 dB & RBW 3 kHz
Art 28de  SWT 252 ms & VBW 10 kHz Mode Sweep Art 28de  SWT 278 ms & VBW 10 kHz Mode Sweep
TOF TOF
[@ 1Pk View (@ 1Pk View
mif1] 6. 18 dfim)| mMi[1] -5.63 dfim)|
i : 2.4612990 GHz P 2.4616000 GHz
1 an
-10 luhl ’!'M"‘] =10 dér I'E"i I"‘L
-20 do : l -20 do - =
] | T
f W ! i
i ok ) | LF \‘i 1 Ay i IAI.'\J hn| r| TWRTIITH
0 T 1 T 30 dB I N it [l
: Il ] I II‘ J | . il ! .I
MU I NI PR O
40 ci v : + Ul i 40 a8 | 1
T T a | T |] BN | L‘l
sp ol ) ],n' 0 " A',
T L %M AT
60 di
-70 ¢t -70 di
50 di 50 di

50 di 50 di

CF 2.462 GHz 1001 pts Bpan 22.63 MHz CF 2,462 GH. 1001 pts an 25,0 MHz
- y d—n -r y #.
L JL J L JL J

RU offset 8 RU offset 8

r r
Spectrum |“—;’-1 Spectrum |“—?

Ref Lovel 1000 dém  Offset 0.50 dB = RBW 3 kHz Ref Lovel 1000 dém  Offset 0.50 dB = RBW 3 kHz
At 0dE BWT 27Ems & VBW 10kHz  Mode Sweep Att 30dE BWT 278ms & VBW 10kH:  Mode Sweep
TOF TOF
[@ 1Pk View [@ 1Pk View
mi[1] -5.01 dim| CTTE] -5.92 dim|
2.4697920 GHz 24701170 GHz
] b 0 d -
2
S P S ook
-20 o t 4 |'
| \ : { \
30 a8 il j LY | 1Al iJi|1i | [ .Lu 3
AR ™ W
e VT ' L] \
. i IR LY Vi) Yy, LY 4,
o 4 4 T \1\ [ |u l Ik \\
b

CF 2.462 GHz 1001 pts an 25,0 MHz CF 2.462 GHz 1001 pts an 25,0 MHz
- ﬁ - #u
L JL 4 L JL 4

KCTL-TIR001-003/7 (220705) KP22-05115




Eurofins KCTL Co.,Ltd.
. ’ Report No.: o, .
65, Sinwon-ro, Yeongtong-gu, o'
Suwon-si, Gyeonggi-do, 16677, Korea KR22-SRF0177 e cu rOfI ns
TEL: 82-31-285-0894  FAX: 82-505-299-8311 Page (47)of (171) KCTL
www.kctl.co.kr

52T / 2 462 Mk

ANT 1 ANT 2

RU offset 37 RU offset 37

[Spectrum 2 [Spectrum %“-_‘5‘

RofLevel 11,51 dBm  Offset 0.50 dB & RBW 3 kHz Rof Level 10.03 dBm  Offset 0.50 dB & RBW 3 kHz

At 31dE BWT  ZBEms & VBW 10kH:  Mode Sweep Att 30dE BWT 287 ms & VBW 10kH:  Mode Sweep

TOF TOF

(@ 1Pk View [® 1Pk View
nil -3.52 dem| mif1] -2.99 dim|

24525260 GHz 24525260 GHz
0 i sbe o
[ P S Mwﬂ.
D el T -10 o8 | "d'i
l I 20 do ; |

-fGWI [ ‘:L .I. | l-'. Al | Hi‘. ﬁ 1 :Ju"_‘ J | I'.I. 1 | L {: 1 | :J- \‘
qi_ﬁﬂf“') M'tht] e ]E"id ’ﬂ[ﬁr‘%ﬁ }.,ﬂ‘j al ' AR L
= T - . | |

e |- ol

L1

-60 da 50
70 70 c8
a0 da 80 88

CF 2.462 GHz 1001 pts an 25,7 MHz CF 2.462 GH. 1001 pts Span 25.77 MHz
i ﬁ -r d—n—.
L JL J L JL J

RU offset 38 RU offset 38

[Spectrum 1"-? [Spectrum %“-_‘5‘

Ref Lovel 10,36 dém  Offset 0.50 dB & RBW 3 kHz Ref Lovel 10,30 dém  Offset 0.50 dB & RBW 3 kHz
At 0dE BWT  254ms e VBW 10kH:  Mode Sweep Att 30dE BWT 253ms & VBW 10kH:  Mode Sweep
TOF TOF
[@ 17k View (@ 1Pk View

mif1] 4.18 dfim)| mMi[1] -3.81 dfim)|

24602700 GHz 24580770 GHz
0 dam - ;
oy Wl
-20 g 'I } |
§ L
T Yl gl A
30 8] A VLS ML
' LN AU [
~40 b ‘h‘ t t 'I t || I
i | |
e el | et e
N ' Lk
60 o 60 o2
-70 dB -70 o8
50 g8 50 g8
iz

CF 2.462 GHz 1001 pts Bpan 22.78 MHz CF 2,462 GH. 1001 pts an 22,7 MHz
- y d—n -r y #.
L JL J L JL J

RU offset 40 RU offset 40

rSl-":t:‘nllll i“—? rsl.u:t:mml i“—?
Ref Lovel 8.53 dém  Offset 0.50 dB & RBW 3 kHz Ref Lovel 8.01 d8m  Offset 0.50 dB & RBW 3 kHz
Art 28de  SWT 287 ms & VBW 10 kHz Mode Sweep Art 28de  SWT 286 ms & VBW 10 kHz Mode Sweep
TOF TOF
[@ 1Pk View [@ 1Pk View
mMif1] -3.86 dBm| LT EN] -3.83 dBm|
24690200 GHz i 2.4674690 GHz
0 die + o -
o 4&1_"'1’1*1] - wﬁmi
<20 o 4 -20 ot t
ol UMl 4| ||:| 1 m“ﬁ‘ \ al b l 1|‘ Iﬁ \
: AURILLY A 4 il | 1 A | 1 iy A K] i \
30 dam—1——Hrt - el " -30 dam il i T L =
L L UL A g, ) 1] 1 AU P,
40 &8 i 40 db | | "}
40 F‘ T U m\ j T 1 | ] \"1
S0 NIW# -50 dim m-l
i) it
40 c8 0
-70 ¢ -70 dB
-0 di 80
90 i
CF 2,462 GHz 1001 pts Bpan 25.77 MHz CF 2,462 GHz 1001 s an 25,7 MHz
- v d—s - y #.
L JL J L JL J

KCTL-TIR001-003/7 (220705) KP22-05115




Eurofins KCTL Co.,Ltd.
65, Sinwon-ro, Yeongtong-gu,
Suwon-si, Gyeonggi-do, 16677, Korea
TEL: 82-31-285-0894 FAX: 82-505-299-8311

www.kctl.co.kr

Report No.:
KR22-SRF0177
Page (48) of (171)

<% eurofins

KCTL

106T / 2 462 Mt

ANT 1

ANT 2

RU offset 53

RU offset 53

gy

3 3 i
Spectrum |“-,"-l Spectrum 2
Ref Lovel £.67 dém  Offset 0.50 dB & RBW 3 kHz Ref Lovel 7.09 dém  Offset 0.50 dB & RBW 3 kHz
Art 26de  BWT 287 ms & VBW 10 kHz Mode Sweep Art 27de  SWT 297 ms & VBW 10 kHz Mode Sweep
TOF TOF
[® 1Pk View [® 1Pk View

mif1] -7.93 dfim)| mMi[1] -7.08 dfim)|
i 24602750 GHz 0 a8 2.4602150 GHz
2 — 1 .10 & L b
o WM S s
20 di ! ' + 20
/ L) N i f ]
20 68 - S L HE L Lat 1A a0
1 1 bll i\l | U y i 4("
Logeatl L | LR o
1 1l M o
L |
s0m | [ bl
'h‘%w AL
60 dil 50
-70 a8 <70 &8
20 o 20
30 éa 50 &
GF 2,462 GHz 1001 pts aian 25.77 MHz GF 2,462 GHz 1001 pts aian 26,67 MHz

s s i
Spectrum |“—3-"' Spectrum 2
Ref Lovel 5.60 dém  Offset 0.50 dB =& RBW 3 kHz Rof Lovel 5.05 dém  Offset 0.50 dB & RBW 3 kHz
Art 25de  SWT 288 ms & VBW 10 kHz Mode Sweep Art 25de  SWT 288 ms & VBW 10 kHz Mode Sweep

TOF TOF
@ 1Pk View [@ 1Pk View
mif1] -7.22 dfim| mif1] 8,03 diim)|
24711420 GHz L 24711420 GHz
L L -10 c8 ¢ =
w - vl 1o SR
. a8 | |
f + s i ] \
.. ‘JPM | ' | W] l |
e 30 gim——— e 1 0 ¥
L i Ll 1 ]
40 28 { -

’\M

CF 2,462 GHz

Eiﬂn 25.85 MHz

-50 gim=—1-t
o]
g
-70 -70 &
-0 oB 80 an,
90 df -0
1001 pts CF 2.462 GHz 1001 pts

Eiﬂn 25.85 MHz

KCTL-TIR001-003/7 (220705)

KP22-05115






